EZ5E0

ELECTRIC AND 4 CYCLE
GASOLINE POWERED TRUCK

SERVICE PARTS MANUAL

MODEL YEAR 1993/1994 MANUAL NO. 27689-G01  ISSUED 06/10/93



SERVICE PARTS MANUAL

ELECTRIC AND 4-CYCLE
GASOLINE POWERED
TRUCKS

MODEL YEAR: 1993/1994

MANUAL NO. 27689-G01 ISSUED: 06/10/93

TRUCKS
X1 - 300

XT/XI - 500
GXT/GXI — 804
GXT/GXI — 804 TUFF1

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GODIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA 30913-2699, 1—800-241-5855

EZGOLEUT Pg. i



LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH, OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO
OPERATE AT ABOVE FACTORY SETTINGS
(12~15 M.P.H.) WILL VOID YOUR VEHICLE WARRANTY.

Pg. ii | =q ] # | TEXTRON| 06/10/93



GENERAL INDEX

SECTIONS

How to use the E-Z-GO Service Parts Manual

ILLUSTRATED PARTS BREAKDOWN

lllustration

ACCELERATOR AND HILL BRAKE LINKAGE
Accelerator Pedal
Accelerator Rod

BATTERY CHARGER, TC llI®,

36 VOLT (U.L)® CSA.®
On Board
Portable

BODY AND ASSOCIATED PARTS
Bagwell
Battery Racks
Center Console
Floorboard
Direction Selector Indicator
Hip Handhold
Seat Wrap
Vinyl Bumper Body Trim

BRAKE LINKAGE
Brake Linkage Assembly
Brake Pedal Assembly
Compensating Link Assembly

CARBURETOR

Jets
Choke Valve
CLUTCHES

Drive Belt

Drive Clutch

Driven Clutch
CYLINDER HEAD AND VALVE ASSEMBLY

Rocker Arm Assembly

Intake Valves

Exhaust Valves
DIRECTION SELECTOR

Contact Board Assembly

4-CYCLE
GASOLINE
TRUCK

COMMON TO
ELECTRIC/GASOLINE
TRUCK

Page No.

TRUCK

Page No.

06/10/93

EZGOLENE

Pg. i



GENERAL INDEX

llfustration

ELECTRICAL SYSTEM

ENGINE AND MUFFLER

ENGINE/STARTER MOUNTING

FRESH AIR INTAKE SYSTEM

FRONT BUMPER - 3 WHEEL TRUCK
FRONT FORK - 3 WHEEL TRUCK

Battery

Coil and Bracket Assembly

Fuse Holder

Ignition Switch

Ignitor Unit

Voltage Regulator

Wiring Harness, Starter/Generator

Air Cleaner
Engine

Exhaust Tube
Muffler

Qil Filter

Spark Plug
Spark Plug Wire

Belt, Starter/Generator
Engine Mounts
Isolation Mounts
Engine Guard

Air Intake Box
Air Box Gasket
Air Hose

Front Axle Assembly
Hub Assembly

Idler Assembly

Leaf Springs
Spindle Assembly
Tie Rod Assembly
Shock Absorbers

ELECTRIC
TRUCK

Page No.

4-CYCLE COMMON TO
GASOLINE ELECTRIC/GASOLINE
TRUCK TRUCK

Page No. Page No.

Pg. iv

EZG0OLEUTT

06/10/93



GENERAL INDEX

lllustration

ELECTRIC
TRUCK

Page No.

4-CYCLE
GASOLINE
TRUCK

Page No.

FUEL SYSTEM ... .. i e S—1

Choke Cable

Fuel Filter

Fuel Gauge

Fuel Pump

Fuel Tank Assembly

COMMON TO
ELECTRIC/GASOLINE
TRUCK

Page No.

HORN AND ACCESSORY WIRING . ... ... e e e e e e T

Headlamp

Horn

Rear Lamp Assembly
State of Charge Meter
Turn Signal Assembly
Wire Harness

Charger Wiring Harness
Direction Selector Wiring Harness
Ignition Switch Kit

REARAXLE .......................

Rear Axle Assembly
Rear Axle Shaft
Vent Valve

REAR SUSPENSION COMPONENTS ...

Leaf Springs
Shock Absorber
Spring Shackle

SEATING . Y-1

SEATING (804 TUFF 1 MANUAL TILT)

SOLID STATE CONTROL MODULE (ESC)

Control Rod

Electronic Speed Control Assembly

Mounting Assembly
Solenoid
Speed Control Cover

STARTER/GENERATOR ... ... ... e AA-1

Brush Assembly
Pulley
Terminal Assembly

06/10/93

EZGOLEWTT

Pg.v



GENERAL INDEX

4-CYCLE COMMON TO
ELECTRIC GASOLINE ELECTRIC/GASOLINE
TRUCK TRUCK TRUCK
lllustration Page No. Page No. Page No.
STEERING .. BB-1
Rack and Rod Assembly
Steering Unit Assembly
Steering Wheel
TRUCKBED . . ..o e CC—
TRUCK BED (804 TUFF 1 MANUALTILT) ............ ... ... .... CC-5
TRUCKBED (BOLTDOWN) . ... ... i, CcCc-9
TRUCKBED (ELECTRICDUMP) .. ... .. ... ... ... CC-13
WHEEL BRAKE . .. DD-1
Brake Assembly
Brake Drum Assembly
Brake Shoe Set
Lug Bolt
WHEELS AND TIRES . . .. . e EE—1
Tire
Tire and Whee!l Rim Assembly
Valve Stem
Wheel Rim
APPENDIX
SERVICE ACCESSORIES AND SPECIALTOOLS . ... ... i Appendix—1
Pg. vi EZGOLEATT 06/10/93

[ L1 1 [T}



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION

2. ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC AND 4-CYCLE GASOLINE
POWERED TRUCKS

3. APPENDIX

The first section, GENERAL INFORMATION, contains the following informations:
1. WARRANTY INFORMATION
2. GENERAL INDEX
3. HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB), contains illustrations and parts lists for all sys-
tems of the electric and 4—cycle gasoline powered trucks.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z—-GO service accesso-
ries and special tools that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or illustration
required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations
of components may be found that are not directly reflected by each illustration. Consult the illustration that best suits
your situation and contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its loca-
tion) and note the complete number shown on the plate.

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is followed
by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant changes that
have taken place since the last issue.

Note that many alphabetical prefixes are omitted. These prefixes have been assigned to systems that are notrelevant
to your vehicle. The index lists all relevant sections that pertain to your vehicle.

06/10/93 EZGOLEINC . Pg. vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

|_—~ RIGHT HAND PAGE
LT PARTS LIST

Pr

>
|~

LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)
PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN.

a. Determine the function and application of the part required. Turn to the General Index and select the
most appropriate title.

b. Turn to the page number indicated and locate the desired part on the illustration.

¢. Fromtheillustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER.

Locate the part number or description in the appropriate column on the pafts list page.
NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial
representation on the illustration page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards untif a part number is

found. The part number is the lowest assembly sold by E-Z—-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn,listed under the
assembly that it is used on. This process is repeated until the highest or final assembly is reached.

To facilitate the maintenance and repair of vehicle, ah Operation and Service Manual is available from the
E-Z-GO Service Parts Department.

Pg. viii EZGOIENTT 06/10/93



ILLUSTRATED PARTS BREAKDOWN
ELECTRIC AND 4-CYCLE GASOLINE TRUCKS

06/10/93 EZGOLIENTE Pg. ix



ACCELERATOR AND HILL BRAKE LINKAGE ELECTRIC POWERED TRUCK

1 —INCLUDES ITEMS 2 -7
15— INCLUDES ITEMS 16 - 21

Pg. A-1 EZGOIEDE 06/10/93



ACCELERATOR AND HILL BRAKE LINKAGE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial nhumber of the product.
* Indicates a component that is not available as an individual part.

ELECTRIC POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 | 25780-G1 | ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS2-7) .......... 1 |1
2 | 14444-G3 BALL JOINT, SOCKET . ... ...t 1 |1
3 | 00554-G4 NUT, 516 =24 ...t 2 |2
4 | 17979-G1 BUSHING, ACCELERATORROD .. ..........ovniiinannan... 1|1
5 | 23613-G1 ROD, ACCELERATOR ... ...\ttt 1|1
6 | 10385-G4 YOKE,CLEVIS ...ttt e 1 {1
7 | 17677-G1 RETAINER, SPRING ............oovuiiiiiiniaenn. 2 |2
8 | 18034-G1 | RETAINER, SPRING . ..........0oomiinit i 1|1
9 | 17675-G1 | SPRING, COMPRESSION .............0oiuiieiia... 1 {1

10

11

12

13 | 00414-G6 | BOLT, CARRIAGE, 1/4 =20 X3/4LG. .. ... oovveeeeeaennn... 2 |2
14 | 11027-G2 | NUT,LOCK, 1/4 =20 . . .. ..ottt 2 |2
15 | 18083-G2 | ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16-21) ...... 1 |1
16 | 12511-G1 BASE PLATE, ACCELERATOR ............ccoiiiuieinai.... 1|1
17 | 18084-G1 PEDAL, ACCELERATOR . ..........ooiiniiiniinai... 1|1
18 | 27844-Go1 PAD KIT, ACCELERATOR PEDAL (INCLUDES RIVETS) ........... 1|1
19 | 12512-G1 PIN, ACCELERATOR PEDAL ... ... ..ovoteieieae e 1|1
20 | 12513-Gi BEARING, PLASTIC . ...ttt 2 |2
21 | 12064-G2 NUT, PUSH . ..o e 1|1
22

23 | 17255-G1 | WASHER, TEFLON .. ... ...0iiiiit e 1 11
24 | 10387-G3 | PIN,COTTER, 316X 3/M4LG. ...\ oottt 1|1
25 | 00559-G8 | WASHER, 5/16 .. ...ovee et e 111
26 | 20835G1 WASHER,NYLON . . ..o 1 11
27 | 19708-G1 | ARM,PIVOT ... ..o i 11
28 | 17838-G1 | BUSHING ............oooii 111
29 | 24030-G1 | ROD,LINKAGE . ........oonitiiiie e - |1
30 | 19707-G1 [ ROD,LINKAGE . .........ooitii i 1 |-

06/10/93 EZGOLEITEN Pg. A-2

HERED



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED TRUCK

1 —INCLUDES ITEMS 2 -8
15 ~ INCLUDES ITEMS 16 - 22
31 — INCLUDES ITEMS 32 — 41
52 — INCLUDES ITEMS 53 - 58

Pg. A-3 EZGOEI] 12/31/92



ACCELERATOR AND HILL BRAKE LINKAGE : GASOLINE POWERED TRUCK -

PART OF FRAME

ACCELERATOR

ROD ASSY
GOVERNOR ACCELERATOR
CONTROL ARM CONTROL ARM

12/31/92 EZGOLOZEE Pg. A-4

[ 1 [ ITIGI1]



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED TRUCK

2y
A ) (IR 1 YA
/=g g—" /,[ le:rq r\f
\Z - ’ o
/ ' &) \’ ‘. ”
y A v
™
(o]
Pg. A-5 EZGOLEE 12/31/92

[ 1| [TiG]1}



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 18091-G1 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS2-8) .......... 1
2 14444-G3 BALLJOINT, SOCKET ... i 1

3 00544-G4 NUT, 516 —24 ... . . 2
4 17677-G1 RETAINER,SPRING ... ... ... ... . 2
5 17979-G1 BUSHING, ACCELERATORROD ...............cciviuninnn.. 1
6 17675-G1 SPRING,COMPRESSION ........ ... .. .. ... i ... 1
7 19710-G1 ROD,ACCELERATOR . ... . 1
8 10385-G4 YOKE,CLEVIS ... .. 1
9
10
11
12
13
14 | 11027-G2 | NUT,LOCK,1/4-20.................. e 2
15 18083-G2 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 -22) ... ... 1
16 12511-G1 BASE PLATE, ACCELERATOR .............. ... ...ccovuii... 1
17 18084-G1 PEDAL,ACCELERATOR . ... ... i 1
18 27844-G01 PAD KIT, ACCELERATOR PEDAL (INCLUDES RIVETS) ........... 1
19 12512-G1 PIN, ACCELERATORPEDAL .. ... ...l 1
20 12513-G1 BEARING,PLASTIC . ... e i, 2
21 12064-G1 NUT, PUSH, 1/4 .. 1
22 26480-G01 BOLT, CARRIAGE, 1/4-20 X3/4LG. . ........... ... i, 2
23 17255-G1 WASHER, TEFLON . ... ... . 2
24 10387-G3 PIN,COTTER, 3/32X3/4LG. .. ...t 2
25 00559-G8 WASHER,5/16 .. ... 3
26 20835-G1 WASHER,NYLON . ... 1
27 19708-G1 ARM, PIVOT ... 1
28 17838-G1 BUSHING ... ... 1
29 24030-G1 ROD,LINKAGE . ... e i, 1
30
31 25338-G1 CONTROL ARM ASSEMBLY (INCLUDES ITEMS32—-41) ............. 1
32 25337-G1 ARM,CONTROL . ... ... e 1
33 15944-G3 BALL, BALLJOINT .. ... e 1
34 00559-G8 WASHER,5/16 .. ... 2
06/10/93 EZGOLEEET Pg. A-6

[ 1 L 1TiGI]



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. u
When ordering parts, please specify the model and serial humber of the product. E
* Indicates a component that is not available as an individual part. f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 11098-G9 NUT,LOCK,5/M16—-24 ... ... ... . .. 1
36 25768-G01 ROD, PIVOT . .o 1
37 24621-G1 WASHER,NYLON .. .. e 1
38 14390-G1 NUT,LOCK, 3/8—24 ... . . . i, 1
39 12064—-G1 NUT,PUSH,5/16 ... ... i 1
40 18759-G1 SCREW, STAINLESS STEEL,1/4-20X1LG. ................... 1
41 11027-G2 NUT,LOCK, 174 = 20 . .. ... o 1
42 12064-G3 NUT, PUSH, 3116 ... 1
43 10606-G2 SWITCH, MICRO . ... 1
44 00957-G1 SCREW, #6-32X11/4LG. ... .. ... . 1
45 00525-G5 NUT, #6 =32 .. 1
46 00565-G3 WASHER, LOCK, #6 . ... 1
47 25694-G01 | ACCELERATORCABLE . ... ... ... 1
48 25956-G01 | TIE,NYLON, PUSHMOUNT . ... ... . . . . 1
49 25653-G01 BRACKET, ACCELERATORCABLE ........... ... ..., 1
50
51
52 25690-G02 | GOVERNOR CONTROL ARM ASSEMBLY (INCLUDES ITEMS 53 -58) .. 1
53 25765-G01 ARM,GOVERNORCABLE ............ ... ... 1
54 24479-G1 BALL, BALLJOINT .. ... i 1
55 00734-G5 NUT,LOCK, #10 =32 . ... 1
56
57 22751-G3 BRACKET,GOVERNOR ... ... ..t 1
58 14390-G4 NUT,LOCK, 174 =20 ... ... e 1
59 12064-G3 PUSHNUT .. 1
60 25738-GO1 | SPRING . ... . 1
61 25737-G03 | ROD,GOVERNORLINKAGE . ..., 1
62 25763-G01 | ARM, GOVERNORPIVOT ... ... i, 1
63 14390-G1 NUT,LOCK, 3/8 =24 . ... .. s, 2
64 25737-G02 | ROD, THROTTLELINKAGE,LONG ........ ... ... .. 1
65 25760-G01 | ARM, CARBURETORPIVOT ...... ... ... i, 1
66 25737-G01 ROD, CARBURETORLINKAGE, SHORT ............... .. .c....... 1
Pg. A7 EZGOLEUE] 06/10/93

[ 1] [TIG]1]



ACCELERATOR AND HILL BRAKE LINKAGE ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZG0OLEWT] Pg. A-8



BATTERY CHARGER, TOTAL CHARGE® Ill (ON BOARD)  ELECTRIC POV_I\_IESCE:E

1 - INCLUDES ITEMS 3-102
3 - INCLUDES ITEMS 4-6

11 - INCLUDES ITEMS 12-13
17 - INCLUDES ITEMS 18-19
38 - INCLUDES ITEMS 39-43
51 - INCLUDES ITEMS 52-53
79 - INCLUDES ITEMS 80-86

Pg. B-1 EZGOEI] 06/10/93



BATTERY CHARGER, TOTAL CHARGE ®lll (ON BOARD)

ELECTRIC POWERED
TRUCK

BLK

AMMETER

BLK

BLK

/

CIRCUIT BLK

BREAKER '
xS | 5

o ’\\ri CX

Xy,

"t < .

WHT

RANSFORMER

BLK

MOV
1

TERMINAL BLOCK

CORD

GRN

06/10/93

EZGOLEIE

Pg. B-2



BATTERY CHARGER, TOTAL CHARGE? Il (ON BOARD)

ELECTRIC POWERED

TRUCK
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 26986-G01 | BATTERY CHARGER, 36V, TOTAL CHARGE {ll, ONBOARD
(INCLUDESITEMS 3-102) ... ..ttt i 1 1
2
3 22052-G1 DC CORD ASSEMBLY (INCLUDES ITEMS4-6) ................. 1 1
4 18782-G1 CONNECTOR,BLACK ... ... i 1 1
5 * CORD,DC ... e 1
6 13802-G1 CONTACT, CHARGERCONNECTOR ................... 2 ]2
7 13557-G3 STRAINRELIEF . ... ... 1 1
8
9 24920-G1 CHASSIS .. 1 1
10
11 19096-G3 TOP COVER ASSEMBLY (INCLUDESITEMS 12-13) ............. 1 1
12 * BRACKET, CHARGERHANDLE ........................... 1 1
13 * TOP 1 1
14 00614-G4 SCREW, SELF-DRILL, #8-18 . ...... ... ... ... it .. 10 |10
15
16 18970-G1 STRIP,PROTECTOR,SHIELD .............. .. ... ... ..., 1 1
17 22047-G1 SHIELD ASSEMBLY (INCLUDES ITEMS 18-19) ................. 1 1
18 * BAR,CORDHOLDER ........ ... .. . ... 1 1
19 * SHIELD .. .. 1 1
20 00614-G4 SCREW, SELF-DRILL,#8-18 ........ ... ... .. 6 | 6
21
22 27134-G01 LABEL, OPERATING INSTRUCTIONS (SERIALIZED) ............. 1 1
23 00372-G3 SCREW, #8-32X3/8 ..., e 1 1
24 12914-G1 TAB,FASTON .. ... 1 1
25 00565-G4 WASHER, LOCK#8 . .. ... e e 1 1
26 00526-G1 NUT, #8-82 . . . 1 1
27
28 00372-G6 SCREW, #8-32 X 3/4 ... 2
29 00565-G4 WASHER,LOCK, #8 . .. .. ..o i 2 |2
30 00526-G1 NUT, #8-82 . . .. 2 12
31
32 00378-G4 SCREW, #10-24 X 1/2 ... ... 1 1
33 00565-G5 WASHER,LOCK#10 ... ... .. 1 1
Pg. B~3 EZGOLEET 06/10/93

[ 1 | JTIE]1]



BATTERY CHARGER, TOTAL CHARGE® Ill (ON BOARD) ELECTRIC POV_I\_IEECE:E
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2y
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
34 00526-G3 NUT, #10-24 . . . 1 1
35
36 00512-G7 SCREW, #8 —18 X 7/8 . ..o\t i 3 3
37
38 18768-G2 HEAT SINK ASSEMBLY (INCLUDES ITEMS39-43) ............. 1 1
39 18489-G1 SINK, HEAT ... 1 1
40 00532-G2 NUT, 1/4 - 28 . .. 2 2
4 00567-G7 WASHER, LOCK, #12 ... ... e, 2 2
42 11572-G2 NUT, PLASTICEXPANSION .............................. 3 |3
43 18488-G1 DIODE, SILICON,RECTIFIER ................ ... 2 2
44
45 17077-G1 CAPACITOR . ... 1 1
46 11559-G1 BRACKET,CAPACITOR . ... . i, 1 1
47 00372-G4 SCREW, #8~32X1/2 .. s 2 2
48 00565-G4 WASHER, LOCK, #8 . . ... .. 2 |2
49 00526—-G1 NUT, #8 - 32 . e e 2 2
50
51 19362-G1 BREAKER, CIRCUIT (INCLUDES ITEMS52-53) ................. 1 1
52 00526-G4 NUT, #10-82 ... 2 2
53 00559-G5 WASHER, #10 .. ... ... 4 | 4
54 19441-G1 WIRE . . 1 1
55
56 25775-G01 LABEL, CHARGERWARNING . .............. ... ... ... ... ..... 1 1
57 24243-G1 AMMETER . ... ... ... e 1 1
58 00526-G4 NUT, #10 =82 . .. 2 |2
59 00565-G5 WASHER,LOCK, #10 .. ... ... i, 2 |2
60 12914-G1 FASTON, TAB . . ..o i 2 2
61 00525-G5 NUT, #6— 32 . .. 2 2
62
63 19388-G1 CORD, AC . .o 1 1
64 13557-G2 STRAINRELIEF .. ... . . 1 1
65
66 19434-G1 LABEL, FUSEID . ... ... e e, 1 1
67
06/10/93 EZGOLEuITE Pg. B4

[ 1 1 ITIE]1]



BATTERY CHARGER, TOTAL CHARGE?® Il (ON BOARD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

ELECTRIC POWERED

TRUCK

8 WHEEL
4 WHEEL

ITEM| PARTNO. 2 3 4 5 DESCRIPTION QTY
68 | 26962-GO01 BLOCK, TERMINAL ..ot e 1 | 1
69 | 00987-G06 SCREW, #6 =32 X3/4 ...\ 2 |2
70 | 00565-G3 WASHER, LOCK#6 . ..o oot e 2 |2
71 | 00525-G5 NUT, B8 =82 . oo et e e 2 |2
72
73 | 19928-G1 TRANSFORMER ... .ot 1 |1
74 | 00414-G5 SCREW, 1/4-20 X 5/8 ..o v oo 4 | a
75 | 11027-G2 NUT, LOCK 1420 .. .. oo 4 | a
76
77 | 19402-Gt WIRE ..o e e 1|1
78
79 | 19461-G1 ELECTRONIC MODULE ASSEMBLY (INCLUDES ITEMS 80-86) ....| 1 | 1
80 | 00138-G5 SCREW, #8 =32 X5/8 ..ot 4 |4
81 | 00559-G3 WASHER, #6 ... .o oo 2 |2
82 | 00735-G1 NUT, #8 =32 ..ot 4 |4
83 | 00736-G1 WASHER, 5/16 .« oo veeeoe e oo 4 |4
84 | 19081-G1 STANDOFF ...ttt 4 |4
85 | 19459-G1 BRACKET .. .ottt e 1 |1
86 | 19460-G1 ELECTRONIC MODULE ...\ 1 |1
87 | 19361-G1 FUSE, AC ..ttt e 1 |1
88 | 19363-G1 BLOCK, FUSE ...\ e vttt e, 1 |1
89 | 26320-Go01 VARISTOR, MOV . ...\t 2 |2
90 | 00372-G5 SCREW, #8 =32 X5/8 ...t o et 2 |2
91 | 00565-G4 WASHER, LOCK, #8 . . . o\ ot oe oo 2 |2
92 | 00526-Gi NUT, #8 =32 . 0ot P 2 |2
93
94 | 21971-G1 RELAY .ottt e e e e e e 1|1
95 | 00138-G5 SCREW, #6 =32 X5/8 ..o voee e 2 |2
96 | 00565-G3 WASHER, LOCK, #6 . . . oo\ oo e e 2 |2
97 | 00525-G5 NUT, #6 =382 . .o oo e e 2 |2
98 * WIRE . oot e e e e e 1|1
99 * WIRE .ot e 1 |1

100 | 22992-G1 WIRE .« oot e 1| 1

101 | 25977-Go7 WIRE .« . oot e 1| 1

Pg. B-5 == ] [ TEXTRON| 06/10/93

[ 1 1 ITIE]1]



BATTERY CHARGER, TOTAL CHARGE?® Ill (ON BOARD) ELECTRIC POV¥§LF}(E:E

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl

When ordering parts, please specify the model and serial number of the product. ; E

* Indicates a component that is not available as an individual part. : f_
ITEM|{ PARTNO. |1 2 3 4 5 DESCRIPTION QTY
102 26340-G01 WIRE . . 1 1

06/10/93 EZGOLEM Pg. B-6

HEREEN



BATTERY CHARGER, TOTAL CHARGE ® Il (PORTABLE) ELECTRIC POV_I\_ISSCE:E

1 — INCLUDES ITEMS 3 - 95

34 — INCLUDES ITEM 35

53 — INCLUDES ITEMS 54, 55

57 — INCLUDES ITEMS 58, 59 65
70 — INCLUDES ITEMS 71 - 79

87 — INCLUDES ITEMS 88, 89

Pg. B-7 EZGOIEM] 06/10/93



BATTERY CHARGER, TOTAL CHARGE ® il (PORTABLE)

- ELECTRIC POWERED

TRUCK
AMMETER TERMINAL BLOCK
\ MOV
1
”~ ]
BLK
g ] BLK WHT
BLK
CIRCUIT BLK \
BREAKER
BLK
A.o./5
CORD
BLK
ELECTRONIC
MODULE
HEATSINK
e
BLK
06/10/93 EZGOEIN] Pg. B-8

HEEEEN



BATTERY CHARGER, TOTAL CHARGE ® Ill (PORTABLE)  ELECTRIC POV¥EEEE
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a4
When ordering parts, please specify the model and serial number of the product. § ﬁ
* Indicates a component that is not available as an individual part. : f_
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
1 26984-G01 | BATTERY CHARGER, TOTAL CHARGE lll, PORTABLE, 36V,
10 FT. D.C. CORD (INCLUDES ITEMS3-95) ...................... 1 1
2
3 19096-G1 TOP COVER . ..o e e 1 1
4 24919-G1 CHASSIS .. e 1 1
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) ............. 1 1
7
8 17077-G1 CAPACITOR . .o e e 1 1
9
10 00372-G4 SCREW,#8-32X1/2LG. ... ... i 2
11 00565-G4 WASHER, LOCK, #8 . . ... i e e 2
12 00526—-G1 NUT, #8 =32 . . i e e e e e 2 2
13
14 18489-G1 HEAT SINK .. i e e e e e 1 1
15 18488-G1 DIODE, SILICONERECTIFIER ........... ... .. .. .. 2 2
16 00567-G7 WASHER, LOCK, 1/4 .. ... . . e 2 2
17 00532-G2 L I 7 R < 2 2
18 11572-G2 NUT, PLASTICEXPANSION . ... .. .. i 3 3
19 00525-G5 NUT, #6-82 . ..o e e e e e e 2 2
20 00138-G3 SCREW, #6-32X3/8LG. .. ... e i e 2 2
21 18769-G2 WIRE . .. e e 2 2
22
23 00567-G3 WASHER,LOCK, #6 . .............. ... .. ian.. T 2
24 00525-G5 NUT, #6 — 32 . .o e e e e e e 2 2
25
26 00512-G7 SCREW, SELF-TAPPING, # X7/8LG. ...... ... ... . .ot 3 3
27 00378-G4 SCREW, #10-24 X1/2LG. . ..ottt e i 1 1
28 00526-G3 NUT, #10 =24 . ... e 1 1
29 00565-G5 WASHER, LOCK, #10 . . . ... ottt i e e eens 1 1
30 00565-G3 WASHER, #6 - 32 ... i e e e e 2 2
31 26320-G01 VARISTOR, MOV ... e e 2 2
32 26962-G01 BLOCK, TERMINAL . .. .. . et e e en 1 1
33 00987-G06 SCREW, #6—32X3/4LG. ... i i 2 2
Pg. B-9 EZGOLEWUE 06/10/93

|11 ITIE]1]



BATTERY CHARGER, TOTAL CHARGE °® Il (PORTABLE)  ELECTRIC POWERED

TRUCK
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
* Indicates a component that is not available as an individual part. : z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 24243-G1 AMMETER (INCLUDESITEM35) ........ ... ... . i, 1 1
35 * BRACKET,AMMETER .. ... ... . i 1 1
36 00525-G5 NUT, #6— 82 . .ot e e 2 |12
37 00565-G5 WASHER,LOCK, #10 . . ... ..o e 2 |2
38 00526-G4 NUT, #10 - 82 ... e 2 |12
39 12914-G1 FASTON TAB ... . e e e 2 2
40 19952-G1 WIRE . . e 1 1

41

42 00372-G3 SCREW, #8-32X3/8BLG. ....coiiii ittt e 1 1
43 00565-G4 WASHER,LOCK, #8 . . . ... i i e e 1 1
44 00526-G1 NUT, #8332 .. 1 1
45

46 19928-G1 ASSEMBLY, TRANSFORMER . ............ ... ... .. ... 1 1
47 11027-G2 NUT,LOCK, 1/4 =20 .. ... . e e 4 4
48 00414-G5 SCREW, 1/4 -20 X5/8LG. . ... ... i 4 4
49 19388-G1 AC. CORD .. i e 1 1
50 13557-G2 STRAIN RELIEF, PLASTIC(A.C.CORD) . ........ .o 1 1
51

52

53 18747-G1 D.C.CORD ASSEMBLY, 10 FT. ... 1 1
54 * D.C.CORD ... .. e 1 1
55 13802-G1 CONTACT,CONNECTOR ...ttt 2 12
56 18782-G1 CONNECTOR (BLACK) . ..ottt i 1 1
57 18972-G1 KIT, CHARGER RECEPTACLE HANDLE (INCLUDES ITEMS 58,59) .| 1 1
58 * HANDLE, HALF, L. H. ... .. . i 1 1
59 * HANDLE, HALF, R H. ... ... . it 1 1
60

61 00647-G8 SCREW, STAINLESS STEEL, # -32 X29/32LG................. 2 2
62 00647-G3 SCREW, STAINLESS STEEL, #6-32X3/8LG................... 2 |2
63 13521-G5 NUT, LOCK, #6 — 32 . . ... e e e 4 4
64 00650-G2 WASHER, #5 ... . 2 | 2
65 20628-G1 LABEL, CAUTION . ... i e e i 1 1
66 13557-G3 STRAIN RELIEF, PLASTIC(D.C.CORD) ...........cccuiiiunnn.. 1 1

06/10/93 EZGOLEANE Pg. B-10

| 11 ITIEl]



BATTERY CHARGER, TOTAL CHARGE ® Il (PORTABLE)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

ELECTRIC POWERED

TRUCK

8 WHEEL
4 WHEEL

ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
67
68
69 00614-G4 SCREW, SELF-TAPPING, #8 X 1/2LG. ...........ccoviien... 10 | 10
70 19461-G3 ASSEMBLY, ELECTRONIC MODULE (INCLUDES ITEMS 71 -79) ... | 1 1
71 19460-G1 MODULE ... ... 1 1
72 19459-G1 BRACKET ... 1 1
73 00138-G5 SCREW, #6~32X5/B8LG. ... 4 14
74 19081-G1 STANDOFF ... . 4 | 4
75 00736-G1 WASHER, FLAT,NYLON .. ... . .. 4 | 4
76 00735-G1 NUT,NYLON, #6~32 ... ... . i, 4 | 4
77 19402-G1 WIRE ... 1 1
78 19949-G1 WIRE ... 1 1
79 19954-G1 WIRE ... 1 1
80 00559-G3 WASHER, #8 . ... . 2 ]2
81
82 19360-G1 SPLICE, WIRE . ... . 2 |2
83 19363-G1 FUSEBLOCK,ACSIDE ...... ..ottt 1 1
84 19361-G1 FUSE, 15 AMP, AC .. ... . 1 1
85 19434-G1 LABEL, IDENTIFICATION ........ ... i, 1 1
86 19441-G1 WIRE . . e 1 1
87 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 88,89) .......... 2 12
88 00559-G5 WASHER, #10 .. ... .. 4 | 4
89 00526-G4 NUT, #10-82 ... . . e 2 12
90 00565—-G4 WASHER,LOCK, #8 . .. ... .. .. i e 2 |2
91 00526-G1 NUT, #8 =32 .. e 2 12
92 00372-G6 SCREW, #8-32X3/4LG. ... ... i 2 ]2
93 00372-G5 SCREW, #8-32Xb5/8LG. ... ... ... . i 2 12
94 00565-G4 WASHER, #8 .. ... .. 2 ]2
95 00526-G1 NUT, #8 =82 . .. e i e 2 |2

Pg. B-11 EZGOLEWE 06/10/93

HEREEN



BATTERY CHARGER, TOTAL CHARGE ® 11l ELECTRIC POWERED TRUCK

06/10/93 EZGOEI Pg. B—12



ELECTRIC/GASOLINE POWERED TRUCK

BODY AND ASSOCIATED PARTS

(ININOSVYH) +08-1XD
(O141031713) 005-iX

(ININOSVH) | 44NL #08-IXD
(INIOSVYD) | 44N1 $08-1XD

(INITOSYY) ¥08-1XD
(O1d103713) 00S~1X

06/10/93
[ T T T I71]

EZGOLEWE

Pg. C-1



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZGOLEIRCT] Pg. C-2



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

Pg. C-3 EZGOEGE] 06/10/93



ELECTRIC/GASOLINE POWERED TRUCK

BODY AND ASSOCIATED PARTS

AINO S3T0IH3A 21410313

SHOVYH Ad3llvd

EZGOEEE] Pg. C—4

06/10/93

(111 IT]1]



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED TRUCK

114

120
121

100

Pg. C-5

EZGOLEWTE

06/10/93



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2l g
When ordering parts, please specify the model and serial number of the product. E ﬁ
* Indicates a component that is not available as an individual part. = 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 20415-G2 COWL, XI =300 . ... e i 1 -
2 26513-G02 | COWL, XI-500,XT—-500,GXI -804, GXT -804 .................... - 1
3 11027-G2 NUT, 174 =20 ... e e e e e e e e e e 16 |16
4 00559-G8 WASHER, 5/16 .. ... - 5
5 19817-G1 NAMEPLATE, E=Z~GO .. ... e 1 1
6 12064-G3 NUT, PUSH .. e e e e, 3 3
7 18352-G2 TRAY, DASH . ., 1 -
8 18353-G2 TRAY, DASH . ... - 1
9 00414-G6 SCREW,1/4 =20 X3/4ALG . ... ..o i, 5
10 11027-G2 NUT,LOCK,1/4 =20 . ... .. e 3
11
12
13 17108-G1 SUPPORT, COWL ,Xi —300,XI — 500 (INCLUDES ITEMS 14,15) ........ 1 1
14 * SUPPORT ... 1 9
15 20412-G1 DECAL,WARNING .. ... ... i, 1 1
16 23148-G1 SUPPORT, COWL,XT — 500,GXI — 804,GXT -804, (OPT. XI-500) ..... - 1
17 00560-G1 WASHER, 3/8 ... .. 2 2
18 11027-G2 NUT, 174 — 20 .. 4 4
19
20 17098-G1 MAT, DASHTRAY, XI=300 . ... e, 1 -
21 12110-G1 CAP,FORKSTEM, XI =300 . ... i 1 -
22 17097-G1 MAT, DASH TRAY, XI =500 . ... ..t i - 1
23 22911-G1 LINER, DASH TRAY, XT -500, GXI -804, GXT —804 (OPT.XI -500)
(INCLUDES ITEM24) ... .. ...\ oo BT -
24 18436-G1 RIVET,PLASTICDRIVE . ... ... i - 2
25
26 15671-G2 FLOORBOARD, XI - 300, XI —500 (INCLUDESITEM28) .............. 1 1
27 15671-G3 FLOORBOARD, XT — 500, GXI -804, GXT — 804 (INCLUDES ITEM 28) ..| -
28 14776-G1 NUT, 114 =20 .. e e s 2 2
29 00106-G6 SCREW, SELF DRILL AND TAP, #12-24 X3/4LG .................. 23 |23
30
31 27147-G01 | CAP,COWL XI-=500,GXI -804 . ... ... ... - 1
32 27164-G01 | CAP,COWL XT=500,GXT =804 ...... ... .. -
33 00414-G2 SCREW, 1/4—=20 X 3/4 LG ... ... i - 9
06/10/93 EZGOLIEUT Pg. C-6

[ 11 ] 1711}



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : 3
ITEM{ PARTNO. |1 2 3 4 5 DESCRIPTION QTY
34 00559-G7 WASHER, 1/4 — 20 . .. . - |18
35 14390-G4 NUT,LOCK, 1/4 — 20 . . . ..o e - 19
36 15058—-G4 RIVET,BLACK ALUMINUM .. ... ... . i - 12

37

38 12064-G3 NUT, PUSH ... 2 2
39

40 25454-G1 SIDERAIL, PASSENGER SIDE, XI-300 .. ......... ... .. 1 -
41 25454-G2 SIDERAIL,DRIVER'SSIDE. XI-300 .......... ... . ... 1 -
42 25454-G3 SIDERAIL, PASSENGER SIDE, XI-500, XT-500................... - |1
43 25454-G4 SIDERAIL, DRIVER’S SIDE, XI-500, XT-500 ..................... - |1
44 15664-G2 SIDERAIL, PASSENGER SIDE, GXI—804,GXT -804 ................ - |1
45 15665—-G2 SIDERAIL, DRIVER’S SIDE, GXI—-804,GXT -804 ................... - |1
46

47 198837-G1 PANEL, SPLASH, PASSENGER SIDE, XI-300 ..................... 1 -
48 19837-G3 PANEL ,SPLASH, DRIVER'S SIDE, XI-300 ........................ 1 -
49 00106-G6 SCREW, SELF-DRILL AND TAP, #12-24 X3/4LG ... ............... 4 | -
50 11027-G2 NUT,LOCK, 1/4 — 20 . .. ... e e e 16 |13
51 00544-G3 NUT,5/16-18 (USEDASSPACER) .......... ... 4 | -
52

53 20443-G3 SEAT WRAP, X1—-300, XI =500 . . ... ... ... 1 1
54 20443-G1 SEATWRAP, XT =500 .. ... ..o - 11
55

56 23961-G2 SEAT WRAP, GXI — 804, GXT -804 (AIRBOXMOUNTON FRAME) ....| - | 1
57 11027-G2 NUT,LOCK1/4 -20 ... ... ... . e 9 |9
58 19882—-G1 INDICATOR, DIRECTION SELECTOR, XI—300,XI-500,XT-500 ...... 1 1
59 23791-G4 INDICATOR, DIRECTION SELECTOR, GXI—804,GXT -804 .......... - |1
60 12064-G3 NUT, PUSH .. e e 3 |3
61 22428-G1 PANEL, SOUND CONTROL, GXI—-804, GXT -804 .................. - 1
62

63 18982-G1 PANEL, LOWER, Xl - 300, PASSENGER SIDE, XI-500, XT-500 ..... 1 1
64 18982-G2 PANEL, LOWER, DRIVER'’S SIDE, Xi - 300, XI - 500, XT-500 ........ 1 1
65 18191-G3 PANEL, LOWER, PASSENGER SIDE, GXI-804, GXT-804 ........... - |1
66 18191-G4 PANEL, LOWER, DRIVER’S SIDE, GX1 -804, GXT-804 ............. - 11
67 13437-G3 SCREW,5/M16-18 X1LG ... .. i i 2 |12

Pg. C-7 EZGOLET 06/10/93

[ 111 {T]4]



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. E ¥
* Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
68 11840-G1 NUT,SPEED GRIP, 5/16 . ... . i 2 2
69 16705-G2 SCREW, TRUSS, STAINLESS STEEL,1/4-20X3/4LG .............. 6 6
70 00559-G7 WASHER, 1/4 ... e 6 6
71 14390-G4 NUT, 1/4 =20 .. e 6 6

72
73 18213-G1 FENDER, PASSENGERSIDE ... ... ... i 1 1
74 18213-G2 FENDER,DRIVER'SSIDE ....... ... i 1 1
75 18249-G1 BRACE, FENDER . ... e e e e 2 2
76 00414-G6 SCREW, 1/4 =20 X 3/4 LG . ... e e i 8 8
77 00559-G7 WASHER, 174 .. 8 8
78 11027-G2 NUT,LOCK, 174 =20 . . . . oo e e e e e e e e ettt 4 4
79
80 22224-G1 TRIM e, 2 2
81 16705-G1 SCREW, TRUSS, 1/4-20X1LG ...... . . 4 4
82 | 14776-G1 | NUT, " 1820 ... 4 |4
83 14382-G1 STRIP,NOISE SUPPRESSOR .. ... i 4 4
84
85 23800-G2 BUMPER, REAR . . ... . 1 1
86
87
88 22282-G1 SHIELD, REAR, TAILLIGHT MOUNTING, XI-300, XI-500 ........... 1 1
89 19876-G1 SHIELD, REAR, XT-500,GXT -804 ........ ...t - 1
a0 22291-G1 SHIELD, REAR, TAILLIGHT MOUNTING, GX1-804 ... ............... - 1
91 11027-G2 NUT,LOCK, 174 =20 . . ..ot e e e e e e e e e e e et e 2 2
92 13437-G9 SCREW, 1/4 =20 X3/4LG .. ..o i 2 2
a3
94 25457-G2 BATTERY RACK,RIGHTSIDE .. ........ .. 1 1
a5 25457-G3 BATTERY RACK,LEFTSIDE . ... ... i 1 1
96
97
98 22888—-G3 VINYL BUMPER, BODY TRIM, FRONTANDSIDE ................... 1 1
99
100 22273-G1 VINYL BUMPER, BODY TRIM,BACKOFCOWL .................... 1 1
101 17203-G4 VINYL BUMPER, BODY TRIM, DASH, XI-300, XI-=500 .............. 1 1
06/10/93 EZGOETT Pg. C-8

EEERiAN



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol o
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

102 17203-G9 VINYL BUMPER, BODY TRIM, DASH, XT - 500, GX! -804, GXT — 804

(OPT. XI=500) ..\ttt e e e e - |1
103 15058-G2 RIVET, BLACK ALUMINUM . ... .. .. . i 4 4
104
105 24620-G3 TRIM, FLOORMAT,CUTTOLENGTH ........ ... ... . ... 2 2
106
107 18436-G1 RIVET,PLASTICDRIVE . ... ... . e 8 8
108 22223-G1 TRIM, ROCKER PANEL, PASSENGERSIDE ....................... 1
109 22223-G2 TRIM, ROCKER PANEL, DRIVBER'SSIDE .. ... ... .. . ... ... ... 1 1
110 00827-G8 BOLT, CARRIAGE, STAINLESS STEEL,1/4-20X1LG .............. 2 2
111
112 11027-G2 NUT,LOCK,1/4 =20 ... ... i et eeieeeiiaas 2 2
113
114 17117-G2 DECAL AND PLATE ASSEMBLY, XI - 300, Xi — 500

(INCLUDESITEMS 115AND 116) .. ...t i iiiiene e, 1 1

115 * PANEL, MOUNTING PLATE . . ... ... . i 1 1
116 23446-G1 LABEL, OPERATING INSTRUCTIONS ............ ... .. ... ..... 1 1
117 15058-G2 RIVET, 1716 . .. o e e e e e 3 3
118
118
120 25091-G2 FLOORMAT, 3/16”, XI — 300, XI — 500

(WITHHOLES FOR BATTERYCHARGER) ........................ 1 1
121 26437-G01 | FLOORMAT, 3/16”, XT - 500, GXI -804, GXT-804 ................. - 11
122
123 26437-G01 | SCUFF GUARD, SEATWRAP ... ... . e 1 1
124
125 26570-G* CONSOLE CENTER (SPECIFY MODEL WHEN ORDERING) ........... - 1
126 * LABEL, SAFETY (INCLUDED INITEM125) ..................... - |1
127 18436-G1 RIVET,PLASTIC DRIVE . ... .. i i e e i e e -
128 00559-G7 WASHER, 1/4 ... e e e e -
129
130 23692-G5 SEATWRAP (804 TUFF1 ONLY) . ... ... et - 1
131 20271-G2 PLUG, HOLE (804 TUFFT1 ONLY) . ... ... i i - 1

Pg. C-9 EZGOLEUTE 06/10/93

| 111 17i1]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZGOLEIE Pg. C-10



BRAKE LINKAGE - EARLY PRODUCTION ELECTRIC POWERED TRUCK

1 - INCLUDES ITEMS 2 - 28

3~ INCLUDES ITEMS 4 -8
40 - INCLUDES ITEMS 42 - 58
77 — INCLUDES ITEMS 78 - 80
84 — INCLUDES ITEMS 85 - 88

TRUCKS WITHOUT BRAKE LIGHTS

Pg. D-1 EZGOIEEE] 06/10/93



BRAKE LINKAGE - EARLY PRODUCTION ELECTRIC POWERED TRUCK

TRUCKS WITH BRAKE LIGHTS

06/10/93 EZGOLEWE Pg. D-2



BRAKE LINKAGE - EARLY PRODUCTION ELECTRIC POWERED TRUCK

®)

PIVOT ARM

(SEE SECTION A)

Pg. D-3 EZG0OLEWT 06/10/93



BRAKE LINKAGE — EARLY PRODUCTION ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. g
When ordering parts, please specify the model and serial number of the product. E §
* Indicates a component that is not available as an individual part. : f_
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
1 22449-G1 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS2-28) ............... 1 1
2 22357-G1 ARM, BRAKE PEDAL (WITHPAD,ITEMS5) ..................... 1 1
3 15813-G2 PEDAL, HILL BRAKE (WITHPAD,ITEM®6) . ..................... 1 1
4 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS5-7) ....| 1 1
5 * PAD,BRAKEPEDAL ........ ... ... ... 1 1
6 * PAD,HILLBRAKEPEDAL ......... .. ..., 1 1
7 15766—-G1 RIVET,SMALLHEAD .........cci .. 3 13
8 10409-G1 RIVET,LARGEHEAD ........ ... .. .. 6 | 6
9 27513-G02 PLATE,BRAKEPEDAL ...... ... ... 1 1
10 15932-G1 PINHILLBRAKEPEDAL . ...ttt i 1 1
11 11737-G1 SPRING, TORSION ... ... . e 2 |2
12 12064-G1 NUT,PUSH . .. e e 1 1
13 00737-G8 SCREW, #10-24X1LG. ... .. 4 | 4
14 00739-G1 NUT,CAPTIVE, #10—-24 . .. ... . . e 2 2
15 22362-G3 STANDOFF,BRAKEPEDAL ....... ... ... ... . .. 2 |2
16 27137-G01 SPRING, CONICAL ... . i e 2 |12
17 11098-G7 NUT, LOCK, #10-24 ... .. . e 2 |2
18 10606-G1 SWITCH,MICRO ....... . i e 1 1
19 00139-G2 SCREW,#6 —32X11/4LG. ... ... i 2 f2
20 00559-G3 WASHER, #6 . ...... ...t it 4 1 4
21 00565-G3 WASHER,LOCK, #6 . . ... .. i et e e 2 {2
22 00525-G5 NUT, 6 — 32 . ..t e e e et e e 2 |2
23 * SCREW,BRASS . ... . 2 |2
24 00567-G3 WASHER,LOCK, #6 . .. ....... .. i 2 |2
25 14628-G1 TAB, FASTON ... e e 2 |2
26 22447-G1 WIREHARNESS,BRAKE ....... ... ... . 1 1
27 17618-G1 CLAMP, NYLON .. .. .. e e 3 13
28 00559-G5 WASHER, #10 . ... .. i e e 2 |2
29
30 14158-G1 BOLT,SHOULDER, 3/8 =16 ... ...ttt ittt et e ei e 1 1
31 11079-G1 BUSHING, FLANGED,NYLON .. ... ... ... . . 2 12
32 25292-G1 SPRING, TORSION . .. ..o e it e e e e et e 1 1
33 13521-G4 NUT,LOCK, 3/8 =16 ... ittt ettt et et et e s 1 1
34
06/10/93 EZGDOLEUTE Pg. D-4

EENLEN



BRAKE LINKAGE — EARLY PRODUCTION

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 1o
When ordering parts, please specify the model and serial humber of the product. ﬁ E
* Indicates a component that is not available as an individual part. ol et
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 | 00737-G8 | SCREW, #10 =24 ...\t 1|1
36 | 00559-G5 | WASHER, #10 ... ..\ oe e 3 |3
37 | 11098-G7 | NUT,LOCK, #10 =24 ... oo oo e 1
38
39 | 25880-G02 | COMPENSATING LINK ASSEMBLY (INCLUDES ITEMS 42 -58) . ... ... 1 |1
40
41
42 | 25882-G02 ROD, LINK .ottt et e 1|1
43
44 | 11098-Go NUT, LOCK, 5/16 =28 . ...\ K
45
46 | 23030-G1 YOKE, BRAKE . ..o 1] 1
47 | 15121-G1 WASHER, 5/16 oo e e e e e 2 |2
48 | 23061-G2 TUBE . .ottt 1|1
49 | 23463-Gf SPRING, COMPRESSION .. ...\ ettt 1|1
50 | 00963-GO1 NUT, BB =24 e 2 |2
51 | 17979-G1 BUSHING, ACCELERATOR ROD ... 111
52 | 25781-GO1 BRACKET, EQUALIZER . . ..+ + v v 11
53
54
55
56
57 | 25884-G01 CABLE, BRAKE, PASSENGER SIDE . .. ..o oo oo 1 |1
58 | 25884-G03 CABLE, BRAKE, DRIVER'SSIDE .. .............. e 111
59
60
61 | 12305-G1 | RING, RETAINING ..o e e 2 |2
62
63 | 10097-G6 | BEARING, FLANGED ... .. .vuuo s 2 |2
64 | 25103-G1 | CAM, HILLBRAKE ..o vvvmne o e 1] 1
65
66 | 14134-G2 | SPACER ...t 1|1
67 | 00491-G4 | SETSCREW, 1/4 =20 X3/8LG. « .o ereeeee e 2 |2
68
Pg. D-5 EZGOMEEI 06/10/93

[ 1] ITIEl]



BRAKE LINKAGE — EARLY PRODUCTION ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 214
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : :
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
69
70
71
72 11027-G1 NUT,LOCK, 5/16 —18 . . ... i e e 1 1
73 70113-G01 BUMPER, THREADED .. ..... ... ... .. . . 1 1
74 10386-G3 PIN, CLEVIS ... 2 2
75 10387-G3 PIN, COTTER, 3/32 X 3/4LG. ..... . 2 2
76
77 27585-G01 | BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 -90) .............. 1 1
78 11737-G1 SPRING, TORSIONHILLBRAKE ........... .. ..., 2 2
79 12064-G1 NUT, PUSH . ... e 1 1
80
81 15932-G1 PIN,HILLBRAKE PEDAL . .. ... ... i 1 1
82 27524-G01 ARM, BRAKE PEDALASSEMBLY . ........ ... .. .. ... 1 1
83
84 27843-G01 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 85—-87) .. | 1 1
85 * PAD,BRAKEPEDAL ... ...... .. ... . i 1 1
86 * PAD,HILLBRAKEPEDAL .. ... 1
87 15766-G1 RIVET,SMALLHEAD ........ .. . . . i 9 9
88
89
90 15813-G1 ASSEMBLY,HILLBRAKEPEDAL ......... ... ... ... .. ..o ... 1 1
06/10/93 EZGOLETE Pg. D-6

[ 1 [ 1TIE]1]



BRAKE LINKAGE ELECTRIC POWERED TRUCK

1 - INCLUDES ITEMS 2 - 28

4 —INCLUDES ITEMS 5 -8
40 — INCLUDES ITEMS 42 - 58
77 — INCLUDES ITEMS 78 — 92
84 — INCLUDES ITEMS 85 - 88

TRUCKS WITHOUT BRAKE LIGHTS

Pg. D-7 EZGOLERT] 06/10/93



BRAKE LINKAGE ELECTRIC POWERED TRUCK

TRUCKS WITH BRAKE LIGHTS

06/10/93 EZGOETE] Pg. D-8



BRAKE LINKAGE ELECTRIC POWERED TRUCK

58

47 49

y li})))%
X
©

< %
o]
s E
e o
< W
[ V)]
S
a®
Pg. D-9 EZGOETRT 06/10/93

[ 1 1| IV[E]1]



BRAKE LINKAGE ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial humber of the product. -E‘ g
* Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 27581-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS2-28) .............. 1 1
2 27522-G01 ARM, BRAKE PEDAL (WITH PAD,ITEMS) ..................... 1 1
3 27584~-G01 PEDAL, PARK BRAKE (WITHPAD,ITEMSB) ..................... 1 1
4 27843-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS5-7) ...| 1 1
5 * PAD,BRAKEPEDAL ........ ... 1 1
6 * PAD,PARKBRAKEPEDAL .......... ... .. ... ... 1
7 15766—G1 RIVET,SMALLHEAD ........ ... 9 |9
8
9 27513-G02 PLATE, BRAKEPEDAL . ... ... ... . i, 1 1
10 15932-G1 PIN, PARKBRAKE PEDAL ....... ... .. ... . . . 1 1
11 11737-G1 SPRING, TORSION ... ... . . e 2 |12
12 12064—-G1 NUT, PUSH .. . 1 1
13 00737-G8 SCREW,#10—-24X1LG. ... ... .. i 4 | 4
14 00739-G1 NUT,CAPTIVE, #10—24 ... ... . i 2 |2
15 22362-G3 STANDOFF,BRAKEPEDAL ....... ... 2 |2
16 27137-G01 SPRING, CONICAL . ... ... e 2 2
17 11098-G7 NUT,LOCK, #10—24 . ... . . .. e 2 2
18 10606—G1 SWITCH,MICRO ... .. .. i 1 1
19 00139-G2 SCREW,#6-32X11/4LG. .................... e 2 2
20 00559-G3 WASHER, #6 . ... ... ... . . . 4 | 4
21 00565-G3 WASHER, LOCK, #6 . . . ... .. e 2 |12
22 00525-G5 NUT, #6 =32 . .ot e e et e e e 2 ]2
23 * SCREW, BRASS ... .. 2 |2
24 00567-G3 WASHER,LOCK, #6 . ......... ... ... ... ... FO 2 ]2
25 14628-G1 TAB, FASTON . ... 2 |2
26 22447-G1 WIREHARNESS,BRAKE ......... ... ... . ... 1 1
27 17618-G1 CLAMP, NYLON ... . e e 3 13
28 00553-G5 WASHER, #10 . ... 2 12
29
30 14158—-G1 BOLT, SHOULDER, 3/8 =16 . ....... .0t 1 1
31 11079-G1 BUSHING, FLANGED, NYLON .. ... ... . it iiiien 2 2
32 25292-G1 SPRING, TORSION . . ... e e e e e e 1 1
33 13521-G4 NUT,LOCK, 3/8 =16 . ... .o e e 1 1
34
06/10/93 EZGOLEUTET] Pg. D-10

[ 11 ITIE[1]



BRAKE LINKAGE

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol a
When ordering parts, please specify the model and serial number of the product. E §
* Indicates a component that is not available as an individual part. : f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 00737-G8 SCREW, #10—24 ... ... . 1
36 00559-G5 WASHER, #10 . .. ... e 3 |3
37 11098-G7 NUT,LOCK, #10 - 24 ... .. .. .. i i 1
38
39 25880-G02 | COMPENSATING LINK ASSEMBLY (INCLUDES ITEMS 42-58) ....... 1 1
40
41
42 25882-G02 ROD, LINK 1 1
43
44 11098-G9 NUT,LOCK,5/16—24 . ... ... . i, 1 1
45
46 23030-G1 YOKE, BRAKE . ... e e e 1 1
47 15121-G1 WASHER, 5/16 .. ... e e e 2 |2
48 23061-G2 TUBE . .o e e 1 1
49 23463-G1 SPRING,COMPRESSION . ... ... i 1 1
50 00532-G4 NUT, 56— 24 .. e 2 |2
51 17979-G1 BUSHING, ACCELERATORROD .......... ... .. v, 1 1
52 25781-G01 BRACKET,EQUALIZER . ...... ... . i 1 1
53
54
55
56
57 25884-G01 CABLE, BRAKE, PASSENGERSIDE . .................cui.. 1 1
58 25884-G03 CABLE, BRAKE,DRIVER'SSIDE ................ R 1 1
59
60
61 12305-G1 RING, RETAINING ... ... . i 2 |2
62
63 10097-G6 BEARING, FLANGED . ... .. ... ... i, 2 |2
64 25103-G1 CAM, PARKBRAKE . ... .. 1 1
65
66 14134-G2 SPACER . ., 1 1
67 00491-G4 SETSCREW, 1/4—20X3/BLG. ..ot 2 |2
68
Pg. D-11 EZGOLEIE 06/10/93

| 1 1 ITIE]1]



BRAKE LINKAGE : ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g é
* Indicates a component that is not available as an individual part. : i
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY

69

70

71

72 11027-G1 NUT,LOCK, 5/16 —18 . .. ... e e 1 1
73 70113—-G01 BUMPER, THREADED . ...... ... ... i, 1 1
74 10386-G3 PIN, CLEVIS ... 2 2
75 10387-G3 PIN,COTTER, 3/32 X 3/4LG. .. ...t i, 2 2
76

77 27585-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS78-90) .............. 1 1
78 11737-G1 SPRING, TORSIONHILLBRAKE .. ......... ..ot 2 2
79 12064-G1 NUT, PUSH . ... i 1

80

81 15932-G1 PIN, HILLBRAKEPEDAL . . ... ... ... i, 1 1
82 27524-G01 ARM, BRAKE PEDAL ASSEMBLY .. ... ... . ... .. ... . ... ... 1 1
83

84 27843-G01 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 85-87) .. | 1 1
85 * PAD,BRAKEPEDAL ........ ... .. . i 1 1
86 * PAD,HILLBRAKEPEDAL ........ ... ... . . 1 1
87 15766—G1 RIVET,SMALLHEAD ....... ... .. 9 9
88

89

90 15813-G1 ASSEMBLY, PARKBRAKEPEDAL . ............. ... ... ....... 1 1

06/10/93 EZGOLIEATE Pg. D-12

[ 1 | ITIE]1]



BRAKE LINKAGE - EARLY PRODUCTION GASOLINE POWERED TRUCK

1 —INCLUDES ITEMS 2 - 28

3 - INCLUDES ITEMS 4-8
40 — INCLUDES ITEMS 42 - 58
77 — INCLUDES ITEMS 78 - 90
84 — INCLUDES ITEMS 85 - 88

TRUCKS WITHOUT BRAKE LIGHTS

Pg. D-13 EZGOEMT] 06/10/93



BRAKE LINKAGE - EARLY PRODUCTION GASOLINE POWERED TRUCK

TRUCKS WITH BRAKE LIGHTS

06/10/93 EZGOLENTT Pg. D-14



GASOLINE POWERED TRUCK

BRAKE LINKAGE — EARLY PRODUCTION

(Vv NOILDO3S 339)
WYY LOAId

EZGOLEIT 06/10/93
[ T [ TTIGIT]

Pg. D-15



BRAKE LINKAGE — EARLY PRODUCTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

GASOLINE POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM| PART NO. 2 3 4 5 DESCRIPTION QTy
1 | 22449-G1 | BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS2-28) ............... 1
2 | 22357-G1 ARM, BRAKE PEDAL (WITH PAD, ITEM5) ... ..., 1
3 | 15813-G2 PEDAL, HILL BRAKE (WITH PAD, ITEM6) . .. ..o oo 1
4 | 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS5-7) . ... 1
5 * PAD, BRAKE PEDAL . ..ot 1
6 * PAD, HILL BRAKE PEDAL . . ..o 1
7 | 15766-G1 RIVET, SMALLHEAD ... .ot 3
8 | 10409-G1 RIVET, LARGEHEAD ... 6
9 | 27513-Go2 PLATE, BRAKE PEDAL .. ..ot 1

10 | 15932-G1 PIN, HILL BRAKE PEDAL . .« . oot eeee oo 1
11 | 11737-G1 SPRING, TORSION . ..\ oot e e 2
12 | 12064-G1 NUT, PUSH . . oot e oo 1
13 | 00737-G8 SCREW, #10 =24 X 1LG. oottt 4
14 | 00739-G1 NUT, CAPTIVE, #10 =24 ..ot o e 2
15 | 22362-G3 STANDOFF, BRAKE PEDAL . ..ot 2
16 | 27137-Go1 SPRING, CONICAL ..o et e 2
17 | 11098-G7 NUT, LOCK, #10=24 ..o\t 2
18 | 10606-G1 SWITCH, MICRO . ..ot 1
19 | 00139-G2 SCREW, #6 =32 X1 1/4LG. v oo 2
20 | 00559-G3 WASHER, #6 .. ..ot et 4
21 | 00565-G3 WASHER, LOCK, #6 . . . . oo e e 2
22 | 00525-G5 NUT, #8 =382 oo oot e e e 2
23 * SCREW, BRASS . . .« e veee e e e e e 2
24 | 00567-G3 WASHER, LOCK, #6 . .. ..o [ 2
25 | 14628-G1 TAB, FASTON . ..ot 2
26 | 22447-G1 WIRE HARNESS, BRAKE .. ...\ttt e 1
27 | 17618-G1 CLAMP, NYLON . ..o\t 3
28 | 00559-G5 WASHER, #10 .« . oot e et e 2
29

30 | 14158-G1 | BOLT, SHOULDER, 3/8=16 ... ..ee\ueer e 1
31 | 11079-G1 | BUSHING, FLANGED, NYLON .. ....oooooree e 2
32 | 25202-G1 | SPRING, TORSION ... ..ottt 1
33 | 13521=G4 | NUT,LOCK, 3/8 =16 .. ..ot ee e e 1
34

06/10/93 EZGOLEWUC] Pg. D-16

[ 1 | ITIGI4]



BRAKE LINKAGE — EARLY PRODUCTION

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
35 00737-G8 SCREW, #10—24 .. ... .. 1
36 00559-G5 WASHER, #10 . .. ..o 3
37 11098-G7 NUT,LOCK, #10—24 .. . .. e 1
38
39 25880-G02 | COMPENSATING LINK ASSEMBLY (INCLUDES ITEMS 42-58) ....... 1
40
41
42 25882-G02 ROD, LINK .. 1
43
44 11098-G9 NUT,LOCK,5/16 =24 .. ... .. e i 1
45
46 23030-G1 YOKE, BRAKE . ... i e e 1
47 15121-G1 WASHER, 5/16 .. ... 2
48 23061-G2 TUBE . .t 1
49 23463-G1 SPRING,COMPRESSION . ... ... i, 1
50 00963-G01 NUT, 516 ~24 ... e e 2
51 17979-G1 BUSHING, ACCELERATORROD ......... ..., 1
52 25781-G01 BRACKET,EQUALIZER . . ... ... i 1
53
54
55
56
57 25884-G01 CABLE, BRAKE, PASSENGERSIDE . .......................... 1
58 25884-G03 CABLE, BRAKE, DRIVER'SSIDE ............................. 1
59
60
61 12305-G1 RING, RETAINING . ... . . . . i i 2
62
63 10097-G6 BEARING, FLANGED . ......... ... i 2
64 25103-G1 CAM HILLBRAKE . ... .. 1
65
66 14134-G2 SPACER . ..
67 00491-G4 SETSCREW, 1/4-20 X3/8LG. ... ..ot 2
68
Pg. D-17 EZGDOLEWUT] 06/10/93

[ 1] [T7lG]1]



BRAKE LINKAGE - EARLY PRODUCTION

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2l g
When ordering parts, please specify the model and serial number of the product. 5 E
* Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
69
70
71
72 11027-G1 NUT,LOCK, 5/16 =18 . .. ..o e e 1
73 70113-G01 | BUMPER, THREADED ........... ... . i, 1
74 10386—-G3 PIN, CLEVIS . .. 2
75 10387-G3 PIN,COTTER, 3/32 X3/4LG. ...t i, 2
76
77 27585-G01 BRAKE PEDAL ASSEMBLY (INCLUDESITEMS78-90) .............. 1
78 11737-G1 SPRING, TORSIONHILLBRAKE ......... ... ... ... . ... 2
79 12064—-G1 NUT, PUSH ... i
80
81 15932-G1 PIN, HILLBRAKE PEDAL . . . ... . e 1
82 27524-G01 ARM, BRAKEPEDALASSEMBLY .......... ... ... .. . ... 1
83
84 27843-G01 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 85-87) .. 1
85 * PAD,BRAKEPEDAL . ... ... ... . i 1
86 * PAD,HILLBRAKEPEDAL ...... ... ... . ... .. ... .o . ... 1
87 15766-G1 RIVET,SMALLHEAD .......... ... .. ... 9
88
89
90 15813-G1 ASSEMBLY,HILLBRAKE PEDAL .............. ..., 1
06/10/93 EZGOLEUT] Pg. D-18

[ 1 1 ITlG]1}



BRAKE LINKAGE GASOLINE POWERED TRUCK

1 - INCLUDES ITEMS 2 - 28

4 - INCLUDES ITEMS 5 -8
40 - INCLUDES ITEMS 42 - 58
77 — INCLUDES ITEMS 78 - 92
84 — INCLUDES ITEMS 85 - 88

TRUCKS WITHOUT BRAKE LIGHTS

Pg. D-19 EZGOLEIT 06/10/93



BRAKE LINKAGE GASOLINE POWERED TRUCK

TRUCKS WITH BRAKE LIGHTS

06/10/93 EZGDOLEIE Pg. D-20



GASOLINE POWERED TRUCK

BRAKE LINKAGE

(¥ NOILDO3S 339)
WYYV LOAId

EZGOLEWE 06/10/93
[ 1 [ 17iGl1]

Pg. D-21



BRAKE LINKAGE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sy
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : f_
ITEM PART NO. 2 3 4 5 DESCRIPTION QTy
1 27581-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS2-28) .............. 1
2 27522-G01 ARM, BRAKE PEDAL (WITH PAD,ITEMS5) ..................... 1
3 27584-G01 PEDAL, PARK BRAKE (WITH PAD, ITEM6) ..................... 1
4 27843-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS5-7) ... 1
5 * PAD,BRAKEPEDAL ........ ... .. .. . i, 1
6 * PAD, PARKBRAKEPEDAL . ........ ... ... . ... . ... .....
7 15766—-G1 RIVET,SMALLHEAD ...... ... . . . i 9
8
9 27513-G02 PLATE,BRAKEPEDAL ....... ... .. . . 1
10 15932-G1 PIN, PARKBRAKE PEDAL .......... ... . 1
11 11737-G1 SPRING, TORSION . ... . i 2
12 12064-G1 NUT, PUSH ... e, 1
13 00737-G8 SCREW,#10-24 X1LG. .. ... ... .. 4
14 00739-G1 NUT, CAPTIVE, #1024 . ... ... . .. 2
15 22362-G3 STANDOFF,BRAKEPEDAL ... ... ... . . . . .. 2
16 27137-G01 SPRING, CONICAL . ... ... e 2
17 11098-G7 NUT,LOCK, #10—24 .. .. . ... . i 2
18 10606-G1 SWITCH, MICRO ... .. e 1
19 00139-G2 SCREW,#6-32X11/4LG. ... ... . . i 2
20 00559-G3 WASHER, #6 . ...... ... . e 4
21 00565-G3 WASHER,LOCK, #6 . . .. ... i 2
22 00525-G5 NUT, #6— 32 ... 2
23 * SCREW,BRASS . ... .. 2
24 00567-G3 WASHER, LOCK, #6 . . . ... . e i 2
25 14628-G1 TAB, FASTON . ... e 2
26 22447-G1 WIREHARNESS,BRAKE ............ i, 1
27 17618-G1 CLAMP, NYLON ... e 3
28 00559-G5 WASHER, #10 ... .. 2
29
30 14158-G1 BOLT, SHOULDER, 3/8 =16 . ... ... ..o 1
31 11079-G1 BUSHING, FLANGED, NYLON .. ... ... .. .. . .. . . . .. 2
32 25292-G1 SPRING, TORSION . .. .. . e 1
33 13521-G4 NUT,LOCK, 3/8 =16 .. ..ot i e e e e e 1
34
06/10/93 EZGOLEATE Pg. D-22

[ 1 [ ITIGI1]



BRAKE LINKAGE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a |l a
When ordering parts, please specify the model and serial number of the product. ﬁ 'ﬁ
* Indicates a component that is not available as an individual part. : f_
ITEM|] PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 00737-G8 SCREW, #10 — 24 . .. 1
36 00559-G5 WASHER, #10 . .. .. 3
37 11098-G7 NUT,LOCK, #10— 24 ... . ... . i e 1
38
39 25880-G02 | COMPENSATING LINK ASSEMBLY (INCLUDES ITEMS 42-58) ....... 1
40
41
42 25882-G02 ROD, LINK L. 1
43
44 11098-G9 NUT,LOCK, 5/16—24 ... .. ... . . i, 1
45
46 23030-G1 YOKE,BRAKE . ... i e e, 1
47 15121-G1 WASHER, 5/16 . .. .. 2
48 23061-G2 TUBE . . 1
49 23463-G1 SPRING,COMPRESSION .. ...t 1
50 00532-G4 NUT, 56— 24 .. e e 2
51 17979-G1 BUSHING, ACCELERATORROD ......... ... 1
52 25781-G01 BRACKET,EQUALIZER . ....... ... . 1
53
54
55
56
57 25884-G01 CABLE, BRAKE, PASSENGERSIDE . .............. ... ... 1
58 25884-G03 CABLE,BRAKE,DRIVER'SSIDE ............. ... ... ..o ... 1
59
60
61 12305-G1 RING, RETAINING ... ... . . 2
62
63 10097-G6 BEARING, FLANGED . ... ... ... .. i i 2
64 25103-G1 CAM, PARKBRAKE . ... ... i e, 1
65
66 14134-G2 SPACER .. e 1
67 00491-G4 SETSCREW, 1/4—20 X3/8LG. ... ...ttt 2
68
Pg. D-23 EZGOIEUTE 06/10/93

[ 1 1 ITIG]1]



BRAKE LINKAGE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. S la
When ordering parts, please specify the mode! and serial nhumber of the product. E E
* Indicates a component that is not available as an individual part. : f
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
69
70
71
72 11027-G1 NUT,LOCK, 5/16 —18 . . ... i e e e 1
73 70113-G01 | BUMPER, THREADED ... ... ... ... i 1
74 10386-G3 PIN, CLEVIS ... . e 2
75 10387-G3 PIN, COTTER, 3/32X3/4LG. ... ..ottt i 2
76
77 27585-G01 | BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS78—-90) .............. 1
78 11737-G1 SPRING, TORSIONHILLBRAKE . ........... ... .. ... ... ...... 2
79 12064-G1 NUT,PUSH .. .. e
80
81 15932-G1 PIN,HILLBRAKEPEDAL . .. ...t i 1
82 27524-G01 ARM, BRAKE PEDAL ASSEMBLY . ............... ... .. ... 1
83
84 27843-G01 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 85 -87) .. 1
85 * PAD,BRAKEPEDAL ........ ... . 1
86 * PAD,HILLBRAKEPEDAL . ... ... ... ... . . ... 1
87 15766-G1 RIVET,SMALLHEAD ........ ... . . 9
88
89
90 15813-G1 ASSEMBLY, PARKBRAKEPEDAL .............. ... ... 1
06/10/93 EZGOLEUTT Pg. D-24

[ 1§ ITIG]1]



GASOLINE POWERED TRUCK

CARBURETOR

1 - INCLUDES ITEMS 2 - 38

06/10/93
[ T T TT]G[1]

EZGOLEINTT]

Pg. E-1



CARBURETOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. f‘
ITEM|] PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 26645-G01 | CARBURETOR ASSEMBLY (INCLUDES ITEMS2-38) . .............. 1
2 26748-G01 VALVE, THROTTLE ... ... ... .. .. 1
3 26749-G01 SCREW . 3
4 26750-G01 RING, O ... 1
5 26751-G01 COLLAR . 2
6 26752-G01 SPRING, THROTTLERETURN ......... .. .. ... i, 1
7 26753-G01 SHAFT, THROTTLE ... ... .. il 1
8 26754-G01 SHAFT,CHOKE . ... . el 1
9 26755-GO01 BUSHING ... .. 1
10 26756—-G01 COLLAR .. 1
11 26646-G03 JET, MAIN (#76) (HIGH ALTITUDE — ABOVE 5,000 FEET) ........ 1
12 26757-G01 SPRING,CHOKERETURN . ...... ... .. ... .. .. . .. 1
13 26847-G01 NUT, PILOT SCREW . ... . i 2
14 26759-G01 SCREW .. 1
15 26835-G01 SCREW, PILOT ... o 1
16 26834-G01 VALVE, CHOKE .. ... . e e 1
17 26837-G01 NOZZLE, MAIN . ... 1
18 26646-G02 JET,MAIN (#84) .. ... e 1
19 26838-G01 GASKET .., 1
20 26839-G01 SCREW . . 1
21 26647-G01 VALVE,NEEDLE ... ... ... .. .. i 1
22 26840-G01 PIN 1
23 26648-G01 FLOAT . . 1
24 26841-G01 PLUG .. 1
25 26842-G01 GASKET .. 1
26 26649-G02 JET, PILOT (#48) ... .ottt e et 1
27 26843—-G01 BOWL, GASKET . ... 1
28 26844-G01 CHAMBER, FLOAT .. ... i 1
29 26650-G01 TUBE, VENT . . e 2
30 26845-G01 SPRING ... 1
31 26846-G01 SCREW, DRAIN .. .. . 1
32 26745-G01 PLUG, LEAD,SEAL(PRESSED) .........ciiiiiiiiiin ... 1
33 26746-G01 G RING ... 1
34 26747-G01 SEAL . . 1
06/10/93 EZGOEWE Pg. E-2

|11 ITIG]1]



CARBURETOR GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 26637—G01 | INSULATOR . ... i e 1
36 26725-G01 | GASKET ... .t 1
37 26726—G01 | GASKET ... i e e e 1
38 26758—-G01 | SPRING .. ... .. 1
Pg. E-3 EZGOLEuTn 06/10/93

[ 1§ {TIGI1]



CARBURETOR GASOLINE POWERED TRUCK

06/10/93 EZGOLIEIGE Pg. E-4



CLUTCHES GASOLINE POWERED TRUCK

VEHICLE CLUTCHES ARE A MATCHED PAIR.
DO NOT ATTEMPT TO SUBSTITUTE ANOTHER VERSION
OF EITHER THE DRIVE OR DRIVEN CLUTCHES.

9 - INCLUDES ITEMS 10- 19

IDENTIFY DRIVE SET BY "4-CYCLE"
STAMPED ON FACE OF DRIVE CLUTCH

Pg. F—1 EZGOLIEE] 06/10/93



CLUTCHES GASOLINE POWERED TRUCK
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. p
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 | 26952-G01 | CLUTCH, DRIVE . .. ottt et e e e e e e e 1
2 | 23213-G1 | WASHER, PILOT . . .o ettt et e e e e 1
3
4
5 | 00566-G2 | WASHER,LOCK, 7/16 ..ot e e 1
6 | 00473-G9 | SCREW, 7/16 =20 X8 1/2LG. « - .o e ettt 1
7 | XXXXX=XX | BELT, STARTER/GENERATOR (SEE SECTION L FOR PART NUMBER
AND QUANTITY)
8
9 | 26301-G02 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10-19) ............ 1
10 | 24594-G1 RING, RETAINING ...\ttt e 1
11 | 25612-Gi SPRING, COMPRESSION .. ..ottt et 1
12
13
14
15
16 | 24600-G1 WASHER, SPACER ...\ttt 2
17 * CAM ot e e 1
18 * SHEAVE, MOVEABLE . ...\ttt 1
19 * SHEAVE AND POST .ttt et e 1
20 | 22496-G1 | WASHER, RETAINING ... ....onoumtn i 1
21 | 00565-G8 | WASHER, LOCK, 5/16 ... oeoe et 1
22 | 00441-G8 | SCREW, 516 =18 X4 LG. ..o vvroe et 1
23 | 27077-G02 | BELT, DRIVE . .\ oottt e e e e 1
24 * * PULLER, DRIVE CLUTCH ..\ttt ettt e AR
* % SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
06/10/93 EZGOERT Pg. F-2

L 11 ITIG]1]



CYLINDER HEAD AND VALVE ASSEMBLY GASOLINE POWERED TRUCK

2 - INCLUDES ITEMS 3 -13
14 — INCLUDES ITEMS 15, 16

20

Pg. G-1 EZGOEIE 06/10/93



CYLINDER HEAD AND VALVE ASSEMBLY GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

1

2 26598-G01 | CYLINDER HEAD C/W VALVES ASSEMBLY (INCLUDES ITEMS 3 -13) . 1

3 26616-G01 INTAKEVALVE ... ..t e 2

4 | 26617-GO1 EXHAUSTVALVE .. ... e 2

5 26618-G01 SPRING, VALVE . .. .. 4

6 26619-G01 RETAINER,VALVESPRING ................cciiiiinn.. 4

7

8

9 26659-G01 VALVEGUIDE, OVERSIZED ......... ... 4
10 26714-G01 SEAL, VALVESTEM .. ... 4
11 26667-G01 STUD,CARBURETOR ....... ... ... 2
12 26715-G01 SEAL, OIL ..., 1
13 26668-G01 PLUG, #3,CYLINDERHEAD .......... ... . i 1
14 26621-G01 ROCKER ARM ASSEMBLY (INCLUDES ITEMS 15,16) . .............. 1
15 26622-G01 SCREW, ADJUSTING (SPECIAL) ....... ... ... i 4
16 26623-G01 NUT,ROCKER ARM {SPECIAL) ......... ... 0o 4
17
18 26624-G01 | SPACER, ROCKER SHAFT .. ... i, 2
19 26625-G01 | SPRING, ROCKER SHAFT .. ... ... i e
20 26620-G01 ROCKER, SHAFT . ... e, 1
21
22 26674-G01 | BOLT, FLANGED, M8 X125 X60MMLG. ......................... 1
23 26673—-G01 | BOLT, FLANGED,M8 X125 X50MMLG. ......................... 4
24 | 26679-G01 | BOLT,COVER (SPECIAL) .. .....ovurirnnannnnn. .. e B 1
25 26678-G01 | BOLT, FLANGED, M6 X 1.0 X12MM ... ... ... ... . . 6
26 26599-G01 | COVER, CAMSHAFT .. ... .. . e 1
27 26718-G01 | GASKET,COVER,CAM . ... ... . .. i 1
28 16716-G01 | GASKET, HEAD . ... . i 1

06/10/93 EZGOLEUTE Pg. G-2

BERECE



DIRECTION SELECTOR ELECTRIC POWERED TRUCK

1 - INCLUDES ITEMS 2 - 41
2-INCLUDES ITEMS 3 -5
34 - INCLUDES ITEMS 35, 36

Pg. H-1 EZGOLEOTE 06/10/93



DIRECTION SELECTOR ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial humber of the product. g é
* Indicates a component that is not available as an individual part. il
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy

1 23979-G2 DIRECTION SELECTOR ASSEMBLY (INCLUDES
ITEMS 2 = 81) oo 1|1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS3~5) ......... 1 1
3 24940-G1 STOP e e, 2 2
4 00565-G7 WASHER, LOCK, 1/4 ... ... . i 2 2
5 00414-G6 SCREW, 1/4-20 X3/4LG. ... ... . i 2 2
6
7 12835-G1 CAM UNIT, DIRECTIONSELECTOR ........... . .. 9 1
8 19470-G1 SHAFT,DIRECTIONSELECTOR ... ... . i 1 1
9 00560-G1 WASHER, 3/8 . ... e e 1 1
10 14390-G1 NUT,LOCK, 3/8 =24 ... ... i, 1 1
11
12 10606-G2 SWITCH, MICRO ... .. i 2 2
13 00139-G6 SCREW, #6—-32X13/4LG. ... ... 2 2
14 12806-G1 SPACER, MICROSWITCH ........... .. ... .. 2 2
15 00565-G3 WASHER, LOCK, #6 . .. ... e 4 4
16 00525-G5 NUT, #6—= 32 . . e e e e e 4 4
17
18 17940-G1 BUZZER ... 1 1
19 00138-G5 SCREW, #6-32X5/8LG. .. ... i 2 2
20 00565-G3 WASHER, LOCK, #6 . . ... .. i e e 2 2
21 00525-G5 NUT, #8832 . . e e e e e e e 2 2
22
23 12863-G1 BRACKET, MOUNTING ........ ... i 1 1
24 15461-G1 SUPPORT, BRACKETMOUNTING ............... ............ 1 1
25 00414-G8 SCREW, 1/4-20 X1 LG. ... ... . i 2 2
26 00559-G7 WASHER, 174 . ... e 4 4
27 00565-G7 WASHER, LOCK, 1/4 . . ... . e e 2 2
28 00532-G1 NUT, 174 =20 .. .. 2 2
29
30 13514-G1 SCREW,BRASS, # —-32X .22LG..........cc i 4 4
31 14628-G1 TAB, FASTON . ... 2 2
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ...................... 4 4
33 00139-G9 SCREW, #6-32X13/4LG. ...... ... i 2 2
06/10/93 EZGOELT Pg. H-2

[ 1 [ ITIE]1]



DIRECTION SELECTOR ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a | o

When ordering parts, please specify the model and serial number of the product. E E

* Indicates a component that is not available as an individual part. : 3

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTYy

34 20325-G1 KIiT, DIRECTION SELECTORHANDLE ......................... 1 1
35 19886-G1 HANDLE, PLASTIC .. ... . e 1 1
36 00740-G4 SCREW,#10-32X1/2LG. ..., 1 1
37 14619-G2 WIRE . . 1 1
38 21743-G1 WIRE . ., 1 1
39 23862—-G2 WIRE . .. 1 1
40 23645-G1 WIRE . . 1 1
41 17618-G1 CLAMP, NYLON ... e e, 3 3

Pg. H-3 EZGOLEUTEN 06/10/93

[ L1 ITIE]1]



DIRECTION SELECTOR ELECTRIC POWERED TRUCK

06/10/93 EZGOETT] Pg. H-4



DIRECTION SELECTOR LEVER . GASOLINE POWERED TRUCK

Pg. H-5 EZG0O 06/10/93



DIRECTION SELECTOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. B
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 17618-G1 WIRE TIE . . i i e it e e et e e 1
2 25684~-G01 | BRACKET, DIRECTIONSELECTOR .........cciiiiiiiiin i, 1
3 25664-G1 BUSHING . ... it e i i et ettt e 1
4 00414-G6 SCREW, 174 -20 X 3/4LG. ... ...ttt it ittt einenns 2
5 00559-G7 WASHER, 1/4 ... e e 2
6 25745-G01 | CAM, DIRECTIONSELECTOR ...ttt i it i it eee e 1
7 14390-G1 NUT, B/8 — 24 i e et et e et e e 1
8 11027-G2 NUT, LOCK, 1/4 — 20 . . . ..o e e ittt eee e 2
9 17940-G1 BUZZER ... . e 1
10 00138-G4 SCREW, #6 =32 X 1/2LG. ... ..ttt it et eeeenns 2
11
12 10606-G1 SWITCH, MICRO ... i i i i e e i et e 1
13 00567-G3 WASHER, LOCK, EXTERNALTOOTH ....... ... .. it 2
14 14628-G1 TAB, FASTON .. i it i e e e ettt et e e e 1
15 13514-G1 SCREW AND WASHER ASSEMBLY . ...ttt 2
16 00139-G2 SCREW, 1/8 X 1 1/4 LG. . ...ttt it et i it et 2
17 27151-G01 | SPACER,MICROSWITCH . ... ..ottt 1
18 00565-G3 WASHER, LOCK, #6 ........................................... 4
19 00525-G5 N e 4
20 20325-G2 KIT, DIRECTION SELECTOR HANDLE (INCLUDES ITEMS 21,22) . ..... 1
21 71905-G01 KNOB, PLASTIC .. . i e ittt et ie e eianann 1
22 00704-G4 SCREW, #10-32 X 1/2LG. ... .ttt it it e it eienennns 1
23 27537-G01 | SHAFT,DIRECTIONSELECTOR ... .. it e i i e i 1
24
25 27170-G01 | CABLEKIT (INCLUDESITEMS 26 —35) .. ..cviiiniiieeiaennanns
26 25691-G02 CABLE, SHIFTER CONTROL, 804 TRUCK .............. ..., 2
27
28 23176-G1 PIN, CLEVIS . .. i e i i ettt e e 2
29
30 27764-G01 SPRING, SHIFTERCABLE ....... ... it 2
31 23726-G5 SHIFTER SPACER . .. .. i i i e et it enenans 2
32 25727-G01 WASHER, CUP ... i i e et ittt aenanans 4
33 11098-G7 NUT, LOCK 10 —24 .. .. it ettt e i ceaenaans 2
34 10387-G8 PIN, COTTER ... i e e e et e e e 2.
06/10/93 EZGOLEWTT Pg. H-6

[ ] [ ITIGIH]



DIRECTION SELECTOR GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a |
When ordering parts, please specify the model and serial number of the product. ﬁ E
* Indicates a component that is not available as an individual part. : f_
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
35 17618-G1 WIRE TIE ... i i i ittt ettt et eanenen 1
36
37 26830-G01 | NUT, SHIFT LEVER . ... .. i i e ittt ieennanns 1
38 25946-G01 | LEVER, SHIFTER . .. ... ... i i et e e e 1
Pg. H-7 EZGOLHEE] 06/10/93

[ [ 1 ITiGH]



DIRECTION SELECTOR GASOLINE POWERED TRUCK

06/10/93 EZGOLIREIE Pg. H-8



ELECTRICAL SYSTEM GASOLINE POWERED TRUCK

\\\2 e
AANNT ™M

Pg. J-1 EZGOLEINTE 06/10/93



ELECTRICAL SYSTEM GASOLINE POWERED TRUCK

BATTERY
IGNITOR -0
Q + /77
WHT/ORN
BLK | RED/WHT |
WHT RED 7 ]
BLK SOLENOID
S D . |
A N N\
IN N NN AN BLK
4 Pin /)7
Connector RED FUSE
LIMIT KEY
SWITCH SWITCH
BLU CY’15 REQ},/E RED
REVERSE /)
WARNING /0O
RED LIMIT
BLK SWITCH RED
BLK
RED/WHT | IGNITION RED
COIL
BLK REVERSE
WARNING
NN BLK H
LY. Y /_/|7—F_ 0-
2 Pin VOLTAGE
Connector —E DF |
SPARK REGULATOR
PLUGS Flb.
GRN '
STARTER
ENGINE
06/10/93 EZGOLEEN Pg. J-2

1 1 ITIG]1]



ELECTRICAL SYSTEM

GASOLINE POWERED TRUCK

“THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. B
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. f_
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTYy

1 XXXX=XX DIRECTION SELECTOR (SEE SECTION H FOR PART NUMBER
AND QUANTITY) . oottt i e e e e e et e
2
3 25952-G01 PLATE ASSEMBLY, ELECTRICAL (INCLUDES ITEMS4-18) .......... 1
4 25939-G01 IGNITOR ... 1
5 25893-G01 SOLENOID ASSEMBLY (INCLUDES ITEMS6-14) . ............... 1
6 16542-G1 SOLENOID . ... 1
7 24882-G1 WIRE . 1
8 12914-G1 TAB, FASTON .. .. e 3
9 00565-G5 WASHER,LOCK, #10 ... ... ... . . i 2
10 00526-G4 NUT, #1082 ... e e 2
11 25887-G03 WIRE ... 1
12
13 00544-G4 NUT,5/16 =24 .. ... . i 2
14 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 .. ................ 2
15 00650-G7 WASHER, 1/4 . . 2
16 * PLATE, ELECTRICAL . . ..ot
17 00532-G1 NUT, 1/4 =20 ... e e
18 00565-G7 WASHER, LOCK, 1/4 . ... e
19 25892-G01 | VOLTAGE REGULATOR ASSEMBLY (INCLUDES ITEMS 7 - 10, 20, 21) .
20 16530-G1 REGULATOR,VOLTAGE . ... ... i 1
21 25889-G01 WIRE . .
22 17618-G1 CLAMP, NYLON ... 4
23 17421-G1 IGNITION SWITCH ASSEMBLY (INCLUDES ITEMS 24 — 27 AND
ADDITIONALPUSHON TERMINALS) .. ....... ... ... .. . .. 1
24 17063-G1 KEY, IGNITION . ... e e 2
25 17137-G1 NUT, 3/ . e 1
26 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 . ..................... 1
27 * SWITCH, IGNITION . ...... it 1
28 XXXX-XX SWITCH, MICRO (SEE SECTION A FOR PART NUMBER
AND QUANTITY ) . oo e e e e e e e e e e
29 25932-G01 | HARNESS, WIRING ... ... e e
30 13514-G1 SCREW,BRASS, #-32X .22LG. ....... ..t
31 00567-G3 WASHER, LOCK, EXTERNALTOOTH, #6 . ...................c......
Pg. J-3 EZGOLEUTE 06/10/93

[ 1| {7IG]1]



ELECTRICAL SYSTEM

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. é
* Indicates a component that is not available as an individual part. f_
ITEMj PARTNO. |1 2 3 4 5 DESCRIPTION QTY

32 XXXX=XX REVERSE WARNING BUZZER (SEE SECTION H FOR PART NUMBER

AND QUANTITY) .ot e e e e e
33 26583—-G01 | WIRING HARNESS, JUMPER .. ...... ... ... .. .. .. .. 1
34 11027-G2 NUT,LOCK, 174 =20 .. ... ittt e e 4
35 00565-G7 WASHER, LOCK, 1/4 . ... e 4
36 00106-G6 SCREW, SELF TAPPING, #12-24x3/4LG. ....................... 1
37 27044-G01 | CABLE,NEGATIVEBATTERY ... ... ... i i, 1
38 27062-G01 | WIREHARNESS . . ... ... .. 1
39 25936-G01 | FUSE HOLDER ASSEMBLY (INCLUDESITEM40) ................... 1
40 18392-G6 FUSE, 7 AMP .. 1
41
42 11845-G1 CLAMP,CABLECLIP, 3/4 . . .. . e 1
43
44 24775-G1 BATTERY, 12 VOLT ... e 1
45 12649-G1 BOLT, BATTERY, SQUARE HEAD, 516 - 18 X1LG. ................ 2
46 00993-G01 | WASHER, LOCK, SILICON BRONZE, 516 ............cccuuiiinan.. 2
47 00994-G01 | NUT, SILICONBRONZE,5/16-18 ....... ... ... i, 2
48 14390-G4 NUT,LOCK, 5/16 . . oottt 2
49 00571-G2 WASHER, 5/16 .. ... e 2
50 18258-G2 RETAINER, BATTERY .. ... i e 1
51 18261-G3 ROD,HOLD DOWNBATTERY .. ... .. 2
52
53 00414-G5 BOLT,1/4-20 X 1/2LG. ... ... e 1
54 00660-G7 WASHER, 1/4 . .. e 1
55 00567-G7 WASHER, LOCK, EXTERNAL TOOTH, 1/4 ........... ... ... ...... 1
56 00532-G1 NUT, 1/4 — 20 . .. e e e e e 1
57
58 17618-G1 CLAMP, NYLON ... e 2
59 25682-G1 COVER, TERMINAL . ... ... i 3
60 25887-GO1 | WIRE ... o e e 1
61 26702-G01 | WASHER, 65 MM . .. ... .. e 4
62 51400-G1 WASHER,LOCK, 6 MM . ... 4
63 13632-G1 NUT, MB X1 o e e et e 4
64 XXXX-XX STARTER/GENERATOR (SEE SECTION AA FOR PART NUMBER

AND QUANTITY) . .ot e e et e e 1

06/10/93 EZGOLEWTE] Pg. J—4

[ 1] 17IG]1]



ELECTRICAL SYSTEM

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. i
When ordering parts, please specify the model and serial number of the product. ﬁ
* Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy

65

66 26651-G02 | IGNITION PICKUP ASSEMBLY (INCLUDESITEM67) ................ 1
67 26707-G01 BOLT, WASHER, M5 X 8 X10MM . ...... ... ... .............. 1
68 26676-G01 | SCREW, M6 X1 X 23 MM . ... .. ... .. i 1
69 26652-G01 IGNITION COIL (INCLUDESITEMS 70—-74) ............. ... ...... 1
70 * COILIGNITION . .. e e e e e 1
7 * SPACER ... 1
72 * WASHER, LOCK . . ..ttt e et e e e 1
73 * NUT o i e e 1
74 * SCREW .. e 1
75

76 13632-G1 NUT, MB X 1 . e e e e e e 2
77 26651-G02 | COIL, PULSAR .. ... . e e e e 1

Pg. J-5 EZGDOLEUTE 06/10/93

[ 1] ITIG]1]



ELECTRICAL SYSTEM : GASOLINE POWERED TRUCK

06/10/93 EZGOLENT Pg. -6



ELECTRICAL SYSTEM

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. i

When ordering parts, please specify the model and serial number of the product. 5

* Indicates a component that is not available as an individual part. 3

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

65
66 26651-G02 | IGNITION PICKUP ASSEMBLY (INCLUDESITEM67) ................ 1
67 26707-G01 BOLT, WASHER,M5 X 8 X10MM .. ..... ... ... ... ... ......... 1
63 26676—-G01 | SCREW, M6 X1 X 23 MM ... ... . e 1
69 26652~-G01 | IGNITION COIL (INCLUDESITEMS 70-74) ..............ccooio... 1
70 * COILIGNITION ... e e 1
71 * SPACER ... 1
72 * WASHER, LOCK .. ... e 1
73 * NUT . e e 1
74 * SCREW .. 1
75
76 13632-G1 NUT, MB X1 e 2
77 26651-G02 | COIL, PULSAR ... ... e e

Pg. J-5 EZGOLETE 06/10/93

L1 | TIG]1]



ELECTRICAL SYSTEM : GASOLINE POWERED TRUCK

06/10/93 EZGOLENT Pg. -6



GASOLINE POWERED TRUCK

ENGINE AND MUFFLER

06/10/93
[ T T T7GI1]

EZGOLEWE

Pg. K-1



ENGINE AND MUFFLER

GASOLINE POWERED TRUCK

[ 1 1 {TlG]1]

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
~ When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 26700-GO1 ENGINE, 295 CC,4-CYCLE . ... ... ... .. i 1
2
3 26631-G01 | GROMMET, TIMINGBELTCOVER ......... ... ... . ... 1
4 26634-G01 | AIR CLEANER ASSEMBLY (INCLUDESITEMSS586) .................. 1
5 26735-G01 CLIP, AIRCLEANERBOX .. ... ...ttt 2
6 26855-G01 ELEMENT,AIRCLEANER ... ... ... ... ... .. . . . .. . . . ... .. 1
7
8 26706~G01 | NUT, BAFFLE PLATE, M6 X1 ... ... .. . 2
9
10
11 26729-G01 PLATE, AIRCLEANERBAFFLE . ...... .. ... ... .. . .. 1
12 26679-G01 | STUD,BAFFLEPLATE .. ... . i 2
13 26671-G01 | BOLT AND WASHER, M6 X1 X30MMLG. ........................ 2
14 26701-G01 | WASHER,B85MM X 20 .. ... .. i 2
15 26728-G01 | GASKET,AIRCLEANER . ........ ... i 1
16 26727—G01 GASKET, CARBURETOR/AIRBOX . ... ... i, 1
17 25523-G3 RESISTIVESPARKPLUG ....... .. ... i 1
18 26733-G02 | SUPPRESSION SPARKPLUGWIRESET ................c.o.... 1
19 26657-G01 | BRACKET,IGNITIONCOIL ........ .. i 1
20 XXXX=XX CARBURETOR (SEE SECTION E FOR PART NUMBER AND QUANTITY)
21 26719-G01 | GASKET,VALVECOVER . ... ... 1
22 26676—G01 | BOLT, FLANGED, M6 X1 X28MMLG. . ....... ... ... ... ... ... ..... 6
23 26601-G01 | CAP,OILFILLER ... ... . . e 1
24 26720-G01 “O'RING . ... e 1
25 26600-G01 | COVER, VALVE . .. .. .. i e 1
26
27 26733-G01 | SET, SPARK PLUG WIRE SET (2 WIRESWITHBOOTS) ............. 1
28 25523-G02 [ SPARKPLUG,NGKBP4ES . ....... ... ..o, 2
29
30 25532-G1 BOLT AND WASHER, M8 X125 X18MMLG. ...................... 2
31 26344-GO01 | MUFFLER ... .. 1
32 25532-G1 BOLT AND WASHER, M8 X125 X 18 MMLG. ...................... 2
33 25531-G1 GASKET, EXHAUST . ... e . 1
34 00764-G1 BOLT, CARRIAGE, 516 —18 X3/4AMMLG. ........................ 2
06/10/93 EZGOLET Pg. K-2



ENGINE AND MUFFLER

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. u
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyYy
35 00559-G8 WASHER, 5/16 ... i e e 2
36 00931-G2 WASHER, LOCK, 5/16 .. ... . i 2
37 00532-G3 NUT, 5B =18 2
38 25655-G01 | BRACKET, PIVOT ... ..o i e 1
39 00931-G2 WASHER, LOCK, 5/16 .. ... i e i 2
40 00276-G6 SCREW,5/16-24 X3/4LG. ... ... i 2
4 26630-G01 | COVER, TIMING BELT .. ... ... i e 1
42 26626-G01 BELT, TIMING . .. ... i e e e 1
43 26678-G01 | BOLT, M6 X1 X12MMLG. ...... .. ... i, 3
44 25654-G01 BRACKET, STARTER/GENERATOR ADJUSTMENT ................. 1
45 00931-G2 WASHER, LOCK, 5/16 .. ...t e e i 2
46 00276-G6 SCREW,5M16—-24 X3/4LG. ... ..o i 2
47
48
49 26591-G01 FILTER, Ol . e e e, 1 |
50 26680-G01 |} BOLT AND WASHER, M6 X1 X12MMLG. ........................ 3
51 26710-G01 | “O’RING, OIL FILTER .. ... ittt e e 1
52 26602-G01 | HOSE,BREATHER . ... ... e 1
53 18292-G1 CLAMP,HOSE ... . i e 2
Pg. K-3 EZGOLEITE 06/10/93

[ 1 1 ITIG]1]



ENGINE AND MUFFLER GASOLINE POWERED TRUCK

06/10/93 EZGOLENTE Pg. K—4



GASOLINE POWERED TRUCK

ENGINE/STARTER MOUNTING

06/10/93
[ 11 1TIG]1]

EZGDOLIEWE

Pg. L-1



ENGINE/STARTER MOUNTING

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 27432-G01 | GUARD,ENGINE . ....... ...t 1
2 00463-G4 BOLT,7/16 =14 X 11/2LG ... ... i 4
3 00566-G2 WASHER,LOCK, 7/16 .. ..ottt it e 8
4 00922-G3 WASHER, 7/16 . ... 8
5 25674-G01 | BRACKET, FRONT ENGINEMOUNTING .......................... 1

6 00288-G8 BOLT, 7/16—14 X1 LG ... . . e 4

7 14390-G1 NUT,LOCK, 3/8 —24 . ... . i 1

8 XXXX-XX STARTER/GENERATOR (SEE SECTION AA FOR PART NUMBER

AND QUANTITY) .ot e e e e e e e et e

9 00938-G4 BOLT, 1/2 =13 X 8LG. ... i e et e 1
10 00560-G3 WASHER, 1/2 .. e 2
11
12 00566-G3 WASHER, LOCK, 1/2 ... e e 1
13 00533-G1 NUT, 112 =13 o 1
14 25708-G01 | YOKE, CLEVIS .. ... .. e 1
15 24667-G1 PIN, ADJUSTING .. ... i e e 1
16 00532-G6 NUT, 3/8 — 24 e e e e e 1
17 00566-G1 WASHER, LOCK, 3/8 ... it e e 1
18 14443-G3 PIN,CLEVIS, 5/16 X 1 LG. ... .. i et e e 1
19
20 10387-G4 PIN,COTTER ...... . e, 1
21 26414-G01 | BELT,STARTER/GENERATOR .. ....... ... ... 1
22 25675-G01 | BRACKET, REARENGINEMOUNTING ........................... 1
23 00428-G6 BOLT,3/8-16X2 3/4LG. ....... ... .., 4
24 00560-G1 WASHER, 1.250.D. X 381D, ... .0t 4
25 15121-G1 WASHER,1.250.D. X .381.D.ZINC ......... ... ... .. ... ... 2
26 00566-G1 WASHER, LOCK, 3/8 . ... e e 4
27 00550-G5 NUT,LOCK, 3/8 =16 . . .. oottt e e e 4
28 14601-G5 RIVET,3/16 X13/32 LG. . ..ottt e et e et e e 16
29 14137-G1 MOUNT, ISOLATION, 25LB. .. ... ..ottt 3
30 14137-G2 MOUNT, ISOLATION, 35LB. ... .. ..o
31 XXXXX-XX | SEE SECTION A FOR PART NUMBER AND QUANTITY ..............

06/10/93 EZGOLENT Pg. L-2

[ 1 1 17TIG]1]



FRESH AIR INTAKE GASOLINE POWERED TRUCK

Pg. M—1 EZGOERT 06/10/93



FRESH AIR INTAKE GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. ﬁ
* Indicates a component that is not available as an individual part. f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1
2 26481-G01 | AIRBOX, INTAKE ... ... et 1
3
4 25560-G02 | HOSE, AIR ... i e 1
5 17618-G1 CLAMP, NYLON .. e e 2
6
7 14390-G4 NUT, LOCK, 1/4 — 20 . .. .. e e e
8 00559-G6 WASHER, #12 . 2
9
10 00106-G6 SCREW, SELF DRILL AND TAP, #12-24 X3/4LG. ................. 2
11
12 26412-G01 | GASKET, AIRBOX ... ... 1
13 26458-G01 | BRACKET, SUPPORT, AIRBOX . .. ...ttt 1
06/10/93 EZGOLEWT Pg. M-2

[ 1 1 ITIG]1]



FRONT BUMPER - 3 WHEEL TRUCK ELECTRIC POWERED TRUCK

Pg. N-1 EZGOLEWTET] 06/10/93




FRONT BUMPER - 3 WHEEL TRUCK ELECTRIC POWERED TRUCK
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. O
When ordering parts, please specify the model and serial number of the product. ﬁ
* Indicates a component that is not available as an individual part. :
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 19507-G1 FRONTBUMPER .. ...ttt e e e e e e e 1
2
3 19522-G1 SPACER, FRONTBUMPER .. ...t e i 2
4 13437-G8 SCREW, LOCK, 3/8 =16 X 2 LG. ...ttt ettt e 2
5
6 13437-G4 SCREW,LOCK, 3/8—=16 X 1LG. ...... 0., 2
06/10/93 EZGOLEM] Pg. N-2

[ 11 ITIE]]



- FRONT FORK -3 WHEEL TRUCK ELECTRIC POWERED TRUCK

1 —INCLUDES ITEMS 2 - 15

5~ INCLUDES ITEMS 6 -8
22 — INCLUDES ITEMS 23 - 30
28 — INCLUDES ITEM 29

PART OF FRAME

Pg. P-1 EZGOEEE 06/10/93



FRONT FORK - 3 WHEEL TRUCK ELECTRIC POWERED TRUCK
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. :
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
1 17533-G3 FORK ASSEMBLY (INCLUDESITEMS2-15) ...................... 1
2 17537-G1 FORK 1
3 17542-G1 AXLE BRACKET, PASSENGERSIDE .......................... 1
4 17542-G2 AXLEBRACKET,DRIVER'SSIDE ... ............ ... ... v, 1
5 19796-G3 SHOCK ABSORBER ASSEMBLY (INCLUDES ITEMS6-8) ........ 2
6 17907-G1 SHOCKABSORBER ......... ..., 1
7 19795-G2 SPRING,COMPRESSION . ....... ... ... .. .. 1
8 17816-G2 RETAINER,SPRING ......... ... ... .. . i 1
9
10 00897-G1 NUT,LOCK, 172 =13 ... e 4
11 15588-G1 BUSHING, PIVOT . ..o e 4
12 00653-G5 WASHER, 5/8 . ... . 2
13 00654-G7 NUT,LOCK, 5/8 ... it 2
14 00655-G4 SETSCREW, 1/4-20X13/4LG. .......... ... 2
15 00898-G1 NUT, 1/4 =20 ... 2
16 00671-G4 SCREW, #10-24x1/2LG. ... . i, 4
17 00882-G5 WASHER,LOCK, #10 ... ... e 4
18 00896-G3 NUT, #10 =24 . . 4
19 00894—-Gt NUT,LOCK, 3/4 — 16 .. ...ttt e e e, 2
20 00895-G6 WASHER, 3/4 ... e 4
21 17650-G2 RING,ADJUSTER . ... ..o 2
22 17535-G2 HUB AND AXLE ASSEMBLY (INCLUDES ITEMS23-30) ............. 1
23 | 00899-G8 NUT, B/4 =16 . . e 4
24 10223-G5 AXLE, FRONT . . ... ... i P 1
25 17536-G2 SPACER, AXLE ... .. e 2
26 19471-G1 SEAL, GREASE ... ... e 2
27 50908-G1 BEARING, RACE ... ... e 2
28 19888-G1 HUB ASSEMBLY (INCLUDES ITEMS29) ....................... 1
29 19862-G1 BOLT,HUB, 1/2—-20 ... ... i 4
30 11655-G1 SPACER, AXLE .. ... .. 2
31 13136-G1 SPACER ... 1
32 11103-G2 BEARINGAND RACE . ... ... i, 2
33 10669-G3 WASHER, SPECIAL .. ... ... i i 1
34 11098-G1 NUT,LOCK, 1 3/8 —12 ... e 1
06/10/93 EZGOLEWTE Pg. P-2

[ 1 1 ITIEl]



FRONT FORK - 3 WHEEL TRUCK ELECTRIC POWER

ED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. R
When ordering parts, please specify the model and serial humber of the product. §
* Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 18256-G2 RETAINER, AXLE NUT, STAINLESSSTEEL ........................ 2
36 15643-G1 SHIELD ... e 1
Pg. P-3 EZGOLEUTEN 06/10/93

HEEREEA



FRONT FORK -3 WHEEL TRUCK ELECTRIC POWERED TRUCK

06/10/93 EZGDOLEWE] Pg. P-4



FRONT SHIELD -4 WHEEL TRUCK ELECTRIC/GASOLINE POWERED TRUCK

Pg. Q-1 EZGOMEI 06/10/93



FRONT SHIELD - 4 WHEEL TRUCK

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 00414-G8 SCREW, 1/4-20 X1LG. ... .. 2

2 00559-G7 WASHER, 1/4 . .

3

4 14390-G4 NUT,LOCK, 1/4 =20 . . .. oot e

5 18436~-G1 RIVET o

6

7 27166—G1 SHIELD ...

8 27252-G01 | SUPPORT,FRONTSHIELD . ........ ...t i, 2
06/10/93 EZGOLEWEN Pg. Q-2

HEER0



FRONT SUSPENSION - 4 WHEEL TRUCK ELECTRIC/GASOLINE POWERED TRUCK

1 —INCLUDES ITEMS 2 - 45
14 - INCLUDES ITEMS 15-18
19 — INCLUDES ITEMS 20 - 27
25 ~ INCLUDES ITEMS 286, 27
28 — INCLUDES ITEMS 29, 30
34 - INCLUDES ITEMS 35 - 45
35 - INCLUDES ITEMS 36 - 39
40 — INCLUDES ITEMS 41 - 44
47 — INCLUDES ITEMS 48 - 58
48 — INCLUDES ITEMS 49 - 52

60 | 53 — INCLUDES ITEMS 54 — 57
i N 59 — INCLUDES ITEMS 60, 61

Pg. R—1 06/10/93

[ 1P 1 I



FRONT SUSPENSION -4 WHEEL TRUCK ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. i
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 25840-G02 | FRONT AXLE ASSEMBLY (INCLUDES ITEMS2—-45) . ............... 1
2 23918-G2 AXLE . o e 1
3 25177-G2 PIN, KING .. e e 1
4
5
6
7
8 16982-G1 BEARING, THRUST . ... . i e 2
9 00879-G7 WASHER, 7/8 .. o i 2
10 00886—-G1 NUT,SLOTTED,5/8 =18 ... ... i i i 2
11 19060-G1 PIN, COTTER, STAINLESS STEEL, 1/4 X1 1/2LG. ............... 2
12 00879-G5 WASHER, 5/8 . ... . e 2
13
14 | 25837-GOt SPINDLE ASSEMBLY, DRIVER'S SIDE
(INCLUDESITEMS15-18) ... ... i 1
15 * SPINDLE . ... . e 1
16 16623-G1 BEARING,BRONZE . ....... ... et 2
17 10389-G3 FITTING,GREASE . ...... ... e 1
18 16626—G1 SEAL .. e e e 1
19 25836—-G01 SPINDLE ASSEMBLY, PASSENGER SIDE
(INCLUDES ITEMS 20—23) . . ...t i ettt 1
20 * SPINDLE ... i e 1
21 16623-G1 BEARING,BRONZE . ........ ... i 2
22 10389-G3 FITTING,GREASE . ... .. i e e 1
23 | 16626-G1 SEAL . ot 1
24
25 19932-G1 HUB ASSEMBLY (INCLUDESITEMS 26,27) ............. ..., 2
26 19862-G1 BOLT,HUB,1/2-20 ... it 4
27 * RACE,BEARING . ...... ... . i e i 2
28 50892-G1 BEARING AND RACE ASSEMBLY (INCLUDES ITEMS29,30) ...... 2
29 11750-G2 BEARING,ROLLER ......... ... .. . i, 2
30 | 11752-G1 BEARING,RACE .. ...\ttt 2
31 12093-G1 NUT,SLOTTED, 1 =14 ... . i 2
32 00798-G8 PIN,COTTER, 1/4 X1 1/2LG. ... ... i i 2
06/10/93 EZGOLIEIE Pg. R-2

[ 1 1 1 ITI]



FRONT SUSPENSION - 4 WHEEL TRUCK

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
33 25146-G1 SEAL . e e 1
34 27365-G01 TIE ROD ASSEMBLY (INCLUDESITEMS35—-45) ............... 1
35 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD
(INCLUDESITEMS 36 —39) ..... .ot 1
36 18434-G1 NUT,916—-18,LH. THREAD .. ...... ... ............... 1
37 50641-G1 BOOT,RUBBER .......c. ittt iiiiie i 1
38 50209-G1 NUT,SLOTTED,7/16—-20 ........c.iiiirinennnnn.. 1
39 10387-G2 PIN,COTTER,3M16X1LG. ..... ... i, 1
40 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD
(INCLUDESITEMS 41 —-44) ... ... ..t 1
41 18434-G1 NUT,916-18, RH.THREAD ............ ... ......... 1
42 50641-G1 BOOT,RUBBER ........ ... . ... 1
43 50209-G1 NUT,SLOTTED, 716 —-20 . ... ... ... 1
44 10387-G2 PIN,COTTER,3M16 X1LG. ...... ... .. ... . ..., 1
45 10389-G3 FITTING,GREASE .. ... ... . 2
46
47 18377-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS48-58) .................. 1
48 20795-G1 TIE ROD END ASSEMBLY, L.H: THREAD
(INCLUDES ITEMS 49 —-52) .. ... ..t 1
49 18434-G1 NUT,916—-18,LH. THREAD ........ ... ... ..., 1
50 50641-G1 BOOT,RUBBER . ... ..ottt it 1
51 50209-G1 NUT,SLOTTED, 7/16—-20 ... ... ..t 1
52 10387-G2 PIN,COTTER, 316 X1LG. .. ..ot 1
53 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD
(INCLUDESITEMSS54-57) .................... e 1
54 18434-G2 NUT,9/16-18, RH.THREAD ...... ... .. ... ... ......... 1
55 50641-G1 BOOT,RUBBER . ....... ... et 1
56 50209-G1 NUT,SLOTTED, 7/16—20 .. .. ..ot i i 1
57 10387-G2 PIN,COTTER,3M6 X1LG. ... ... .. i 1
58 10389-G3 FITTING,GREASE . .. ... ... e 2
59 23929-G1 IDLER ASSEMBLY (INCLUDES ITEMS60,61) ...................... 1
60 15012-G1 BUSHING, FLANGED . ... ... .. e 2
61 10389-G3 FITTING,GREASE . ... ... . i 1
62 16417-G2 SHAFT, IDLER .. .. e 1
63 13221-G1 WASHER, WAVE, SPRING .. ... ... ... .. . 1
Pg. R-3 EZGOLEWE] 06/10/93

HEEEER



FRONT SUSPENSION -4 WHEEL TRUCK

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
64 10387-G1 PIN,COTTER,1/4 X11/2LG. .. ... .. i 1
65 15023-G2 RETAINER,SPRING . ... .. e 2
66 00876-G4 SCREW,3/8—-16 X 11/2LG. ... ... i i 8
67 00878-G1 WASHER, LOCK, 3/8 ... it e et 8
68 00877-G5 NUT, 38 =16 ..t ettt e et 8
69 15023-G2 RETAINER,SPRING . ........ i 2
70 00532-G5 NUT, 3/8 =16 ... i i et e e e e e 6
71 00566-G1 WASHER, LOCK, 3/8 . ... i e e 6
72 00428-G2 SCREW,3/8-16 X2 1/4LG. ... ... . i 6

73

74

75 24065-G1 SPRING, LEAF ..

76 12091-G1 CAP,SPINDLE ....... .. i e e

77

78 27538-G01 | SHOCKABSORBER .. ... ..ttt i 2
79 10435-G1 WASHER, 13/32 . .. 8
80 10194-G1 BUSHING, RUBBER . ...........itiiiiiii it iie i 8
81 00532-G6 NUT, 8/8 =24 ... e e e e 4
82 14723-G1 NUT,LUG, 172 =20 . ... i e e e e e 8

06/10/93 EZGOLEAE Pg. R—4

EEENED



FUEL SYSTEM GASOLINE POWERED TRUCK

|||||||

804 TUFF1 ONLY

Pg. S-1 EZGOLEUTN 06/10/93



FUEL SYSTEM . . GASOLINE POWERED TRUCK

18827-G1

WARNING: AVOID FIRE HAZARD

o IF GASOLINE PUMP IS USED 8E SURE IT IS GROUNDED o DO NOT REFUEL WHEN ENGINE IS HOT
O IF GASOLINE IS SPILLED, FLUSH THOROUGHLY WITH WATER BEFORE STARTING ENGINE

26459-G01

FiLL witH GASOLINE ONLY
MIN. 87 OCTANE UNLEADED 2ss49-cor

06/10/93 EZGOLEWT Pg. S-2



FUEL SYSTEM GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. ﬁ
* Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1
2 18293-G1 TANK, FUEL .. o e 1
3 14099-G2 GAUGE, FUEL CAP . ... i e e 1
4 14091-G1 WASHER,NEOPRENE . . ... ... it 1
5 00439-G1 SCREW,5M6-18 X1 1/8LG. ...... .. i 1
6 00559-G8 WASHER, 5/16 .. ..o 2
7 11098-Gé6 NUT, LOCK, 5/18 =18 . . ...t e e e e 1
8 18302-G2 STRAP, FUEL TANK .. ... i e 1
9 14390-G4 NUT,LOCK, 1/4 =20 . . .. oot e e e 1
10 17618-G1 CLAMP,NYLON . .. e e 2
11 00106-G6 SCREW, #12-24 X3/4LG. (804 TUFF1 ONLY) . ..... ... ... ... ...... 1
12 25325-G1 CLAMP, CUSHIONED (804 TUFF1 ONLY) ........... .. ... ... 1
13 18827-G1 LABEL, WARNING: AVOID FIREHAZARD ......................... 1
14 26459-G01 | LABEL, GASOLINEONLY ... .. ... e 1
15
16 25294-G6 FUEL PUMP AND FILTER ASSEMBLY (INCLUDES ITEMS 17-22) ... .. 1
17 12902-G1 FILTER . e e e 1
18 18292-G1 CLAMP, TUBING ...... . i e e i 2
19 25683-G1 PUMP,FUEL . . .. e e e et e e 1
20 11391-G1 CLAMP, TUBING . ... . i et ieieieee 1
21 17470-G1 TUBE, FUEL, 13.25” LG. (ORDER TO NEAREST FOOT AND
CUTTOLENGTH) ... e 1
22 17470-G1 TUBE, FUEL, 6.25” LG. (ORDER TO NEAREST FOOT AND
CUTTOLENGTH) ..ot e 1
23 17470-G1 TUBE, FUEL, PULSE, 31" LG. (ORDER TO NEAREST FOOT AND
CUTTOLENGTH) . . ..ottt e e e e e 1
24 25693-G01 | CHOKE CONTROL ASSEMBLY (INCLUDESITEM25) ............... 1
25 00544-G4 NUT,JAM, 5/16 — 21 . ... e e et e e i 2
26 00568-G4 WASHER, LOCK, EXTERNAL TOOTH, 9/16 ...............c..u.... 1
27
28 00545-G4 NUT, 9/16 =18 ... e e e 1
29 17470-G1 TUBE, BULK (ORDER TO THE NEAREST FOOT AND
CUTTOLENGTH) .. .ot e e AR
30 11027-G2 NUT,LOCK, 1/4 - 20 . . ..o e e e e e e e e i 2
Pg. S-3 EZGOLEITEN 06/10/93

[ 1| ITIGI1]



FUEL SYSTEM GASOLINE POWERED TRUCK

06/10/93 EZGOEI Pg. S—4



HORN AND ACCESSORY WIRING

ELECTRIC/GASOLINE POWERED TRUCK

—INCLUDES ITEMS 6 -9
—INCLUDES ITEMS 37 - 39, 45-65
~ INCLUDES ITEM 48
— INCLUDES ITEMS 69 - 80
-~ INCLUDES ITEMS 84 - 87

89 — INCLUDES ITEMS 90 - 94

LIGHT SWITCH

v
5

ACCESSORY WIRING HARNESS

HOUR METER

GREEN 12

FUSE BLOCK &X\@g
1

11 43'4.;@:—1_o
64 D
dﬁﬂﬁﬁ

ORN/WHT

1

Vi

BLU/WHT
RED

FLOORBOARD

/
' /- HARNESS

HOUR METER WIRING %] cAuTION
+ YEL yGRY _ RETAINER
vVDec—=
FROM SOLENOID
Pg. T-1 EZGOLENITEN 06/10/93

ERENLa



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

TURNSIGNAL —

3-WHEEL HEADLAMP

TAILLIGHTS

57

4-WHEEL HEADLAMP
IN COWL

NOTE: TO INSTALL HEADLIGHT, REMOVE AND
DISCARD EXISTING SCREWS AND REPLACE
THEM WITH ITEM 21 AFTER INSTALLATION

06/10/93 EZGOLEWE Pg. T-2



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

TURN SIGNAL SWITCH

4~WHEEL
TURF LIGHT KIT ONLY
BELOW COWL

Pg. T-3 EZGOIETI 06/10/93



-HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

ELECTRIC TRUCKS ONLY

STATE OF CHARGE METERS

FUSE BLOCK MOUNTING BRACKET

?_———17

ACCESSORY HARNESS CONNECTIONS

r >+
12 VDC ) TO STATE
ek . VD OF
aanl IBLK 36 VDC CHARGE
Y ,_| METER
—§§ GRY
e | ]
to = = !
[y ~
A // |
3 BLK 1 |
o fb— 4+ |+» |
= 1>
1
|
O S By |
|
06/10/93 | EZGOLEIT Pg. T-4

HEENNEE



HORN AND ACCESSORY WIRING

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o |
When ordering parts, please specify the model and serial number of the product. E 5
* Indicates a component that is not available as an individual part. : f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy
1 22069-G1 WIRINGHARNESS . . ... .. i 1
2 16172-G1 CLAMP, NYLON . o 3 3
3
4
5 19318-G2 HOURMETERKIT (INCLUDESITEMS6-9) ............... ..o ..., 1 1
6 21573-G1 HOUR METER (INCLUDES MOUNTING HARDWARE) ............ 1 1
7 18001-G1 BRACKET,HOURMETER ...... ... ... .. .. ... .. ... 1 1
8 00414-G4 SCREW, 1/4-20 X 1/2LG. . ... ... 2 2
9 11027-G2 NUT,LOCK, 1/4 =20 .. ... .. e 2 2
10
11 18392-G1 FUSE, 15 AMP (ELECTRIC VEHICLES ONLY) ...................... 3 3
12 22674-G1 FUSE BLOCK ... e e e e 1 1
13
14 10570-G3 RIVET, 1/8 . e e 2 2
15 ‘
16 22767-G1 BRACKET, MOUNTING, FUSE BLOCK (ELECTRIC VEHICLES ONLY) .. .| 1 1
17 16705-G3 SCREW, TRUSS, 1/4 =20 X3/4LG. . ... ... . . 2 2
18 11027-G2 NUT,LOCK, 1/4— 20 . .. .o i, 2 2
19 24602-G1 BRACKET, MOUNTING, FUSE BLOCK (GAS VEHICLES ONLY) ........ 1 1
20 11027-G2 NUT,LOCK, 1/4 =20 . .. .. e 1 1
21 00906-G6 SCREW, #10-16 X1LG. . ... .o i i et - |2
22
23
24
25 32860-G1 HORN . 1
26 20209-G3 HEADLAMP (REQUIRES ITEM 21 FOR INSTALLATION) .............. - 2
27
28
29
30
31 00106-G6 SCREW, SELF-DRILL AND TAP, #12-24 X3/4LG. .. ............... 1 1
32 20209-G3 HEADLAMP (REQUIRES ITEM 21 FOR INSTALLATION) . ............. - 2
33 16172-G1 CLAMP, NYLON . .. e 2 2
34 24605-G1 WIRINGHARNESS, HORN . ...... ... ... i 1 1
Pg. T-5 EZGOLEUE 06/10/93

[ 1 [ 1 I7]4}



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. »
When ordering parts, please specify the model and serial number of the product. g E
* Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35
36 22301-G1 HEAD AND TAILLIGHT KIT, 3-WHEEL (INCLUDES ITEMS 37 — 39,
A5 —BD) L. 1 -
37 22274-G1 BRACKET, HEADLAMP, MOUNTING .............. ... ........ 2 -
38 00106-G6 SCREW, SELF-DRILL AND TAP, #12-24 X3/4LG. .............. 4 -
39 00594-G7 WASHER, LOCK, INTERNAL TOOTH, 1/4 . ..................... 4 | -
40 22301-G2 HEAD AND TAILLIGHT KIT, 4-WHEEL {TURFONLY) ................ - 1
41
42
43
44
45 00566-G3 WASHER, LOCK, 1/2 . ... . . 2 -
46 00533-G1 NUT, 12 =18 o e 2 |-
47 20209-G2 HEADLAMP ASSEMBLY (INCLUDESITEM48) .................. 2 2
48 22523-G1 BULB, HALOGEN, REPLACEMENT ........................ 2 1
49 18431-G1 SWITCH, HEADLAMP (INCLUDES MOUNTING HARDWARE) ...... 1 1
50 22282—-G1 PLATE, TAILLIGHTMOUNT . . . ... . i 1 1
51 13437-G9 SCREW,LOCK, 1/4—20X3/4LG. ... 2 2
52 11027-G2 NUT,LOCK, 1/4—20 .. ... .. e 2 2
53
54
55
56
57 32739-G1 TAILLIGHT (INCLUDESBULB) .................. e 2 2
58
59
60
61
62
63
64 18392-G2 FUSE, 20 AMP (GAS VEHICLESONLY) ........ ... ... ... .. ..... 3 3
65 16172-G1 CLAMP, NYLON ..o e e i 4 | 4
66
67
06/10/93 EZGOLEUT Pg. T-6

ENEELE



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. L |
When ordering parts, please specify the model and serial number of the product. E ;
* Indicates a component that is not available as an individual part. : f_
ITEM{ PARTNO. |1 2 3 4 5 DESCRIPTION QTy
68 22437-G1 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS69-80) ............. 1 1
69 18927-G1 MOUNTKIT, TURNSIGNAL . ...... ... i 2 |12
70 21806-G1 BRACKET, TURNSIGNAL ...... ... .. i 2 |2
71 00598-G4 SCREW, SELF-DRILL AND TAP, #8-18 X1/2LG. ............... 4 | 4
72 19180-G2 SIGNAL LAMP, YELLOW ... ... e 2 |2
73 17867-G1 SWITCH, TURN SIGNAL ASSEMBLY (INCLUDESITEM 74) ........ 1 1
74 21640-G1 FLASHER, TURNSIGNAL ........... .. ... ... 1 1
75 00372-G4 SCREW, #8 —-32 X 1/2LG. .. .. ... 1 1
76 00565-G4 WASHER,LOCK, #8 . . ... e 1 1
77 00526-G1 NUT, #8832 .. 1 1
78 20965-G3 COVER, STEERING COLUMN (WITH TURN SIGNALS) ........... 1 1
79
80 19344~-G1 TAPE, VINYL .. AR [AR
81
82
83 19197-G7 METER KIT, STATE OF CHARGE (ROUND) (INCLUDES ITEMS 84 -87) . | 1 1
84 19714-G1 METER,STATEOFCHARGE ............ ... .. ... .. .. ... ..... 1 1
85 18001-G1 BRACKET ... e 1 1
86 00414-G4 SCREW,1/4-20 X 1/2LG. ... ... i, 2 2
87 11027-G2 NUT,LOCK, 1/4 =20 .. ... e 2 |2
88
89 19197-G3 METER KIT, STATE OF CHARGE (SQUARE) (INCLUDES ITEMS 90 —94) | 1 1
20 19196-G2 METER, STATEOFCHARGE .......... .. .. ... ... . .. 1 1
91 00372-G5 SCREW, #8-32X5/B8LG. ...................... R 2 |2
92 00559-G4 WASHER, #8 . ... .. 2 12
93 00565-G4 WASHER, LOCK, #8 . . ... .. 2 |2
94 00526-G1 NUT, #8 — 32 . e 2 12
95
96 19233-G1 DECAL, HORN ... .. 1 1
97 14601-G9 RIVET . 2 2
98 17318-G2 CAPANDNUT,HORNSWITCH . ... ... ... ... . . 1 1
99 17318-G1 SWITCH, HORN . .. e 1 1
100 17618-G1 CLAMP, NYLON . ... e 2 |2
101 27068-G01 | BOOT, HORN ... e e e 1 1
Pg. T-7 EZGOIEUT 06/10/93

[ 11§ [T}



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZGOIEEE] Pg. T-8



MOTOR, 2 H.P. ELECTRIC POWERED TRUCK

20

21

15 INTERNAL INSULATOR
BUSHING

WY
|

BUSHING

EXTERNAL INSULATOR 11

Pg. U-1 EZGOENE 06/10/93



MOTOR, 2 H.P. ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. g
When ordering parts, please specify the model and serial number of the product. -a-
* Indicates a component that is not available as an individual part. : f
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 27045-G01 MOTOR, 2 H.P. (INCLUDESITEMS 2-21) . ......... .. v .. 1 1
2 27630-G01 ENDSHIELD . .. ..t e e 1 1
3 * ARMATURE . ... . e, 1 1
4 * STATOR COMPLETE (INCLUDES ITEMS 6 AND13) ............. 1 1
5
6 * STATORSHELLANDWINDING .......... ... ... 1 1
7
8 27630-G05 BRUSH(WITHTERM SCREW) ........ ... .. . 2 2
9 27630-G06 NUT 4 4
10 27630-G07 WASHER ... ., 4 4
1 27630-G08 BUSHING, INSULATED . ........... i, 2 2
12
13 27630-G09 BRUSHMECHANISM . ... ... et 1 1
14 27630-G10 SCREW-BRUSHHOLDER ...... ... ... . . . 2 2
15 27630-G11 BUSHING, INSULATED ........ . i, 2 2
16 27630-G12 RETAINER,BEARING . .......... . i, 1 1
17 27630-G13 BALLBEARING ......... i 1 1
18
19 27630-G14 ENDSHIELD . ... .. e i, 1
20 27630-G15 SCREW, CLAMP ... .. 4 4
21 27630-G16 SCREW -BEARINGRETAINER ............ 0. 2 2
12/31/92 EZGOLEUTE Pg. U-2

[ 1] ITIE]1]



POWER WIRING ELECTRIC POWERED TRUCK

2 —INCLUDES ITEMS 3 -5
39 — INCLUDES ITEMS 40 — 45
46 — INCLUDES ITEMS 47 — 49

NOTE: THIS IS NOT A COMPLETE WIRING DIAGRAM.
USE FOR WIRE PART NUMBER IDENTIFICATION ONLY.
SEE DIRECTION SELECTOR AND SPEED CONTROL
SECTIONS FOR ADDITIONAL WIRING.

Pg. V-1 EZGOLEE] 06/10/93



POWER WIRING ELECTRIC POWERED TRUCK

ON-BOARD CHARGER PORTABLE CHARGER RECEPTACLE
RECEPTACLE

MOTOR

28 HARNESS CLAMP
~ %

RS

e ke
15@’@% : 4 \’7? N,

17 | BATTERIES
DIRECTION SELECTOR
w LEVER CONNECTIONS
“g /g
@@ STANDARD
06/10/93 EZGOLEUT Pg. V-2

HEEEEN



POWER WIRING

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o214
When ordering parts, please specify the model and serial number of the product. E E:-l‘
* Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 18724-G1 HOLDER, CHARGERRECEPTACLE .......... ... i, 1 1
2 18784-Gi1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES ITEMS 3-5) .| 1 1
3 14852-G1 WIRE (CR-) ot ittt i it et e e et i i 1 1
4 14852-G2 WIRE (CLt) o ittt it it i it et it ee e ee et eneeens 1 1
5 18782-G1 CONNECTOR ...ttt it ettt e et et e it e e eeannns 1 1
6 14390-G9 NUT, LOCK, #6 =32 ...ttt et e et e e eeeaanans 2 |2
7 00559-G3 WASHER, #6 . ..ottt ittt i it e e e e e e 2 |12
8 00645-G2 SCREW, #6 —-32 X 1 1/4LG. ..ottt ieneennnen, 2 |2
9
10 23968-G1 WIRE .. e e e 1 1
11 11885-G4 WIRE ..o e e 1 1
12 23540-G1 WIRE . e e e e 1 1
13 11893-G1 WIRE .. i i e e e et i 2 |2
14 11894-G1 WIRE .. i e e e et e e 1 1
15 00994-G01 | NUT, SILICONBRONZE, 516 —18 . ......cciiiiin i, 12 |12
16 00270-G6 SCREW,5/16 ~18 X 3/4LG. ..ottt 12 |12
17 12649-G1 BOLT, BATTERY, SQUARE HEAD, 516 -18 X 1LG. ................ 12 |12
18 00993-G01 | WASHER, SILICONBRONZE,5/16 ..........cccivvivennen.. PR 12 |12
19 00565-G8 WASHER, LOCK, 5/168 ... .ottt et it ianeeeann 4 | 4
20 | 00702-G2 | NUT,5M6-18 ...l e, 4 |4
21
22 15736-G1 BATTERY HOLD DOWN . ... ittt ittt e et eeneecaneeens 2 |2
23 15734-G2 B BOLT ottt e e e e e 2 |2
24 00559-G8 WASHER, 5/16 ...ttt i i e et it et s 2 {2
25 00565-G8 WASHER, LOCK, 5/16 .. ... ittt ittt eieeeeneieenns 2 |2
26 00702-G2 L R T 1 T - 2 |2
27
28 23544-G1 CLAMP,NYLON,DOUBLE . . ... ittt ittt 4 | 4
29
30 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ........cciviiiiien.. 2 |2
31 00532-G3 NUT, 5/16 =18 .ottt et et ettt 4
32
33 22344-G1 WIRING HARNESS, CHARGER CONNECTOR
(INCLUDES ITEMS 34 - 38) XI-300/500 VEHICLESONLY ............ 1 1
Pg. V-3 EZG0 06/10/93

[ 1 1 [TIEl4]



POWER WIRING ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Ll
When ordering parts, please specify the model and serial number of the product. E 'g‘
* Indicates a component that is not available as an individual part. : i
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
34 22349-G1 WIRE (CR-) ottt i e i e e e e et e e eenn 1 1
35 22349-G2 WIRE (CR4) - ittt e e et e et et 1 1
36 18782-G1 CONNECTOR ...ttt et ettt ettt eeaaana, 1 1
37 22351-G1 LOOM, FLEX . . i e et et e i e 1 1
38 16172-G1 CLAMP, NYLON ... i it e et e e 2 12
39 23978-G1 WIRING HARNESS, DIRECTION SELECTOR (INCLUDES ITEMS 40 -45) | 1 1
40 | 23793-G9 WIRE (S1) vttt ettt et et e e 1|1
41 23793-G7 WIRE (S2) .o i ittt ittt ittt ittt e et eeenenerenennnens 1 1
42 17618-G1 CLAMP,NYLON (BLACK) ...ttt it ieieneannnnn 5 |5
43 | 23793-G8 WIRE (S2) « vttt ettt et et e e 1 |1
44
45 23793-G6 WIRE (A1) .ot e e ettt 1 1
46 17421-G1 IGNITION SWITCHKIT (INCLUDES ITEMS47-49) ................. 1 1
47 17137-G1 FACE NUT .. i e e ettt 1 1
48 17063-G1 IGNITION KEY ..ottt ittt et ittt et ie e ea e 1 1
49 00568-G6 WASHER, LOCK, EXTERNALTOOTH, 3/4 .........cvvivennnn.n. 1 1
50
51 17618-G1 CLAMP, NYLON ... i e i e et e et e et 2 |2
*% CURRENT INDICATOR ... . it i i e e it NA |NA
*% BATTERY TESTER (DISCHARGEMACHINE) . ..............oovat.. NA [NA
*x HYDROMETER . .. .ottt ittt e e et e et i e te e aeanns NA [NA
*x OHM METER (MULTI-METER) ...................... TS NA |NA
**SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
06/10/93 EZGOLME] Pg. V-4

[ 1 | IT]E]]



REAR AXLE ELECTRIC POWERED TRUCK

2 - INCLUDES ITEMS 4 - 13
3 —INCLUDES ITEMS 4 - 13

NOTE: APPLY A LIGHT COAT OF MOLY GREASE TO MALE
SPLINE ONLY BEFORE ASSEMBLY. THIS MAY BE
PURCHASED AT ANY AUTOMOTIVE STORE.

Pg. W1 EZGOEE] 06/10/93



REAR AXLE ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2o
When ordering parts, please specify the model and serial number of the product. § E
* Indicates a component that is not available as an individual part. : z
ITEM|] PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 XXXXX-XX | WHEEL BRAKE SET (SEE SECTION DD FOR PART NUMBERS
ANDQUANTITIES) ..ottt ettt it et eeee s 1 1
2 27120-G01 | REAR AXLE ASSEMBLY, TURF 12.44 (INCLUDES ITEMS 4 -13) ...... 1 1
3 27120-G02 | REAR AXLE ASSEMBLY, INDUSTRIAL 14.78 (INCLUDES ITEMS 4-13) | 1 1
4 25228-G1 COVER ..ot e e e et e i 1 1
5 25227-G1 WASHER ... i e e e 1 1
6 25226-G1 PLUG, FILL/CHECK .. .. i it i ettt i e 1 1
7 25229-G1 VENT, VALVE .. .. i i e ettt ieeee s 1 1
8
9 20377-G4 SHAFT, AXLE, PASSENGERSIDE ............cciiiiiinnnn... 1 1
10 20377-G3 SHAFT,AXLE,DRIVER'SSIDE . .......cciiiiiiiiie .. 1 1
11 15114-G1 SEAL, AXLE .. i e e 2 |2
12 15113-G1 RING, RETAINING . ... ..ottt e it iennnnn 4 | 4
13 15112-G1 BEARING, BALLAXLE .. ... .ottt ittt iieaennn 2 |2
14
15 15485-G1 WASHER, 20 MM . ... it it i i ettt c it et e, 2 2
16 15487-G1 WASHER, BRAKEDRUM,5/8 ....... ...ttt iiiiennnnnn. 2 |2
17 15483-G1 NUT, SLOTTED, 5/8 - 18 . ... i i it i et iieeeeenns 2 |2
18 10387-G1 PIN,COTTER, 1/8 X11/2LG. ... .. ittt i i e 2 |2
19 12091-G1 CAP,SPINDLE ... .. i i e et e i et eeenen, 2 12
20
21 XXXX-XX MOTOR (SEE SECTION U FOR PART NUMBERS AND QUANTITIES) ... | 1 1
22 00559-G7 WASHER, 1/4 ... e e e e 3 13
23 00565-G7 WASHER, LOCK, 1/4 .. ... i it 3 {3
24 00797-G2 SCREW, 1/4-20 X 11/4LG. ... . ittt it e ieinnnns 3 |3
25 24261-G1 BUMPER, SPLINE . .. ... i i ettt e 1 1
26 24939-G1 ADAPTOR,SPINDLE CAP . ... . ittt it eiea e 2 |2
06/10/93 EZGOLEIT Pg. W-2

[ 1 1 ITIE]]



REAR AXLE GASOLINE POWERED TRUCK

Pg. W=3 EZGOLEWE] 06/10/93



REAR AXLE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyY

1
2 25696-G01 | AXLE, REAR SERVICE (INCLUDESITEMS 3-26) .................. 1
3 14601-G1 RIVET 2
4 00559-G5 WASHER, #10 ... ... 2
5 13728-G1 BUMPER . ... . 2
6 26815-G01 BRACKET,SHIFTERCABLE .......... ... ... ... 1
7 26823-G01 BOLT, FLANGE, M8 X125 X 100MMLG. ...................... 8
8 26824-G01 BOLT, FLANGE, M8 X 1.25 X11OMMLG. ...................... 1
9 26825-G01 BOLT, FLANGE, M8 X125 X120MMLG. ...................... 1
10 26826—-G01 WASHER, LOCK,8 MM .. ... .. ... . ... . 12
11 26827-G01 NUT,MBX1.25MM ... 12
12 26772-G01 PLUG, OIL FILL .. e
13 00518-G8 NUT,SLOTTED, 3/4 =16 ... oottt e e e 2
14
15 26828-G01 WASHER, 10MM .. ... 8
16 26829-G01 NUT,1IOMMX15MM ... . 8
17 26766—G01 SEAL, OIL ..., 2
18 27601-G01 CASE, AXLE, LEFT ... e 1
19 26809-G01 SHAFT, AXLE, LEFT ... .. e 1
20 27600-G01 CASE, AXLE,RIGHT . ... .. i, 1
21 26810-GO01 SHAFT, AXLE, RIGHT .. ... . 1
22 26768-G01 PLUG,OILCHECK .. ... 1
23 26770-G01 PLUG, OILDRAIN ... e, 1
24 26814-G01 RING, RETAINING . ... .. e 4
25 26811-G01 BEARING,BALL .. ... .. 2
26 15485-G1 WASHER,20MM . .. ... 2
27 24939-G2 ADAPTER, SPINDLECAP . ... .. . e 2
28
29 21830-G1 WASHER,BRAKEDRUM . ... ... ... ... . ., 2
30
31 10387-G1 PIN, COTTER . ... i,
32 12091-G1 CAP,SPINDLE .. ... ...
06/10/93 EZGOLEAE Pg. W—4

[ 1] I7IG]1]



REAR SUSPENSION : ELECTRIC POWERED TRUCK

5-INCLUDES ITEMS 6 -8
26 — INCLUDES ITEMS 27 — 32
41 — INCLUDES ITEMS 42, 43

3

A\
2

“L ,wgﬂs—‘iﬁ(-r’l HEON &

4 WHEEL TRUCK

PASSENGER SIDE SHOWN. DRIVER'S SIDE IDENTICAL.
4 WHEEL TRUCK — OMIT ITEMS 26 THRU 32, ADD ITEMS
33, AND 40 THRU 44.

Pg. X-1 EZGOENE 06/10/93



REAR SUSPENSION

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E g
* Indicates a component that is not available as an individual part. = z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy

1 11645-G2 LEAF SPRING, HEAVY DUTY ... ... . i, 2
2 27859-G01 | SPACER,LEAFSPRING ....... ..o i 2
3
4
5 19675-G1 SPRING SHACKLE (INCLUDESITEMS6—-8) .. ..., .. 2 2
6 * STUD PLATE,SHACKLE . ... ... i 2 ]2
7 * PLATE, SHACKLE .. ... .. i, 2 |2
8 19676-G1 NUT,LOCK, 3/8~24 .. ... . i 4 4
9
10
11 20098-G1 BUSHING,RUBBER . ......... ... .. . . i 12 |12
12 15727-G1 BOLT, SHOULDER, 3/8 =16 . ....... ..o, 2
13 00566-G1 WASHER, LOCK, 3/8 .. .. e e 2
14 00532-G5 NUT, 38 =16 .. i e e e 2
15
16
17 20279-G1 SHOCK ABSORBER, HEAVY DUTY . ... ... i 2 2
18 00428-G2 SCREW,3/8—-16 X2 1/4LG. .. ..o 2 2
19 00560-G1 WASHER, 3/8 ... . 2 12
20 00550-G5 NUT,LOCK, 3/8 —16 . ... .ttt 2 |2
21 10435-G1 WASHER, SHOCKABSORBER . ....... ..., 4 | 4
22 10194-G1 BUSHING, SHOCKABSORBER . .. ... .. 4 | 4
23 00532-G6 NUT, 3/8 — 24 2 2
24
25
26 14770-G1 STABILIZER BAR SPRING BRACKET ASSEMBLY
(INCLUDES ITEMS 27 —=32) . ...\ttt 2 |-
27 00532-G5 NUT, 38 =16 ... 4 -
28 10435-G1 WASHER .. 8 | -
29 10194-G1 BUSHING ... .. 8 -
30 10840-G3 SPACER .. 2 -
31 10579-G6 ROD, THREADED ..........c0 i 2 -
32 17141-G1 BRACKET, SPRING RETAINER ................. ... ... ...... 2 | -
33 17034-G1 PLATE, SPRING RETAINER (4 WHEELTRUCK) .................... - 12
06/10/93 EZGOLEWTET] Pg. X-2

L 1 1 ITIE]]



REAR SUSPENSION

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. S|
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
34
35 13716-G2 U BOLT, AXLE ... 4 | 4
36 00532-G5 NUT, 38 =16 ..ot e e e e, 8
37 00566-G1 WASHER, LOCK, 3/8 ... .. i i 8
38
39
40 11640-G1 BRACKET,STABILIZERBAR .......... ... ... .. ... .. iiiiunn, 2 -
41 17284-G1 STABILIZER BAR ASSEMBLY (INCLUDES ITEMS 42,43) ............. 1 -
42 11155-G1 BUSHING STABILIZER ........ ... .. .. 2 | -
43 * BAR,STABILIZER . ...... ... .. 1 -
44 11027-G4 NUT,LOCK, 5/16 =24 . . . ... e 4 -
Pg. X-3 EZGOLEIE 06/10/93

[ 1 1 ITiE]1]



REAR SUSPENSION ELECTRIC POWERED TRUCK

06/10/93 EZGOLEWE Pg. X-4



REAR SUSPENSION GASOLINE POWERED TRUCK

Pg. X-5 EZGOMENT 06/10/93



REAR SUSPENSION GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
* Indicates a component that is not available as an individual part. : i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 25673-G01 | FRAME, INNER (WITH FACTORY INSTALLED ENGINE MOUNTS) ..... 1

2 00428-G6 SCREW,3/8-16X23/4LG. ..., 4

3

4 00560-G1 WASHER, 3/8 ...

5 00550-G5 NUT,LOCK, 3/8 =16 . ..ot

6

7

8 24957-G1 ABSORBER, SHOCK .. ... .. 2

9 00560-G3 WASHER, 1/2 .. 2
10 00551-G1 NUT, LOCK, 172 =18 . . e i, 2
11 00550-G5 NUT,LOCK, 3/8 =16 . ... ot e 2
12 00560-G1 WASHER,LOCK, 3/8 =16 . ... .o 2
13 00428-G2 SCREW,3/8—-16 X2 1/4LG. ... ..., 2
14 14462-G1 SPRING,COMPRESSION . ... ... . i 2
15
16
17 00406-G4 SCREW, 17213 X4 1/2LG. ... o e 2
18 12302-G2 MOUNT, ISOLATION ... e 4
19 00566-G3 WASHER, LOCK, 1/2 ... . i 2
20 00551-G1 NUT, LOCK, 172 =13 . .. e e 2

06/10/93 EZGDOIEWE Pg. X-6

L1 1 ITlG]1]



SEATING ELECTRIC/GASOLINE POWERED TRUCK

SEE TRUCKBED

COMMON SEATBOTTOM

COMMON SEATBACK

1 —INCLUDES ITEMS 4 - 14

2 - INCLUDES ITEMS 3,5-14
19 — INCLUDES ITEMS 22 — 31
20 - INCLUDES ITEMS 21, 23 - 31

Pg. Y-1 EZG OB 06/10/93



SEATING ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 21 g
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : E
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 25504-G05 | SEAT BOTTOM ASSEMBLY, BLACK (INCLUDES ITEMS 4-14) ........ 1 1
2 25504-G03 | SEAT BOTTOM ASSEMBLY, TAN (INCLUDES ITEMS 3 AND 5-14) ... .. 1 1
3 18146-G4 COVER, SEATBOTTOM, TAN . . ... .. e 1 1
4 18146-G3 COVER, SEATBOTTOM,BLACK ....... ..., 1 1
5 25432-G2 CUSHION, FOAM, SEATBOTTOM . ........ ... ... 1 1
6 * SEATBOTTOM, PLYWOOD ........... i 1 1
7 17113-G1 TRIM, VINYL . .o 1 1
8 12727-G1 GASKET, SEAT .. . 1 1
9 * STAPLE, FLAT, STAINLESS STEEL,3/8X3/8 .. .. ... ... 110 |110
10 * STAPLE, FLAT, STAINLESS STEEL,5/16 X5/8 .................. 24 |24
11 * STAPLE, STAINLESS STEEL, 1/2X9/16 ..........ccovueeo.... 71 |71
12 * PLASTIC,HEATSHRINK . .. ... ... .. i, 1 1
13 * LABEL, WARNING — PROTECTIVEBAG ....................... 1 1
14 * TAG, NOTICE (SAFETY) ..ot i, 1 1
15 18250-G1 BRACKET,HINGE . ......... ... . . . . 2
16 00115-G2 SCREW, SELF TAPPING, 1/4-10 X3/4LG. ......... ..., 4
17
18
19 25807-G09 | SEAT BACK ASSEMBLY, BLACK (INCLUDES ITEMS 22-28) .......... 1 1
20 25807-G10 | SEAT BACK ASSEMBLY, TAN (INCLUDES ITEMS 21 AND 23-28) ... ... 1 1
21 18144-G4 COVER, SEATBACK, TAN . ... ... i, 1 1
22 18144-G3 COVER, SEAT BACK, BLACK e 1 1
23 25433-G2 CUSHION, FOAM, SEATBACK . ... ... . i 1 1
24 * SEATBACK,PLYWOOD ..., 1 1
25 11782-G2 NUT, TEE, 1/4-20 . . . .. .o i 2 2
26 * STAPLE .. 95 |95
27 * PLASTIC,HEATSHRINK . .. ... .. i, 1 1
28 * LABEL, WARING —PROTECTIVEBAG .. ........... .. .. ... .... 1 1
29 00915-G1 WASHER . .. 2 |2
30 00664-G7 WASHER, LOCK, STAINLESS STEEL,1/4 .. ....... ... ... .. ... 2 2
31 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X1LG. .. ......... ... .. 2 |2
06/10/93 EZGOLEITE Pg. Y-2

[ 1 1§ ITl}



SEATING TUFF 1 (MANUAL TILT BED) GASOLINE POWERED TRUCK

6 - INCLUDES ITEMS 8 - 18
7 - INCLUDES ITEMS 8- 17,19
18 - INCLUDES ITEMS 20, 22 - 33
19 - INCLUDES ITEMS 21 - 33
34 - INCLUDES ITEMS 36 - 43, 45 - 52
35 - INCLUDES ITEMS 36 - 42, 44 - 52

20, 21

Pg. Y-3 EZGOET 06/10/93



SEATING TUFF 1 (MANUAL TILT BED)

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial humber of the product. E
* Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
1 22501-G2 MOUNT .. e e e e e 1
2 00965-G01 BOLT, 174 —20 X 3/4LG. ... . it e e e, 2
3 00559-G8 WASHER, 5/16 .. ... e e 1
4 12064-G1 PUSHNUT, 5/16 .. ... . it et e et e e 1
5 33274-G01 | ROD, SUPPORT . ... . i i it e et et e e 1
6 27390-G01 | SEAT BOTTOM AND SEAT BACK ASSEMBLY, TAN,
(INCLUDES ITEMS 8 —18) ... .ottt ittt it et e 1
7 27390-G02 | SEAT BOTTOM AND SEAT BACK ASSEMBLY, BLACK,
(INCLUDES ITEMS 8=17,19) .. .o\ttt et 1
8 27385-G01 BRACKET, SEAT ... e 2
9
10
11 13728-G1 BUMPER,RUBBER .............. i, 4
12 00559-G5 WASHER, #10 ... . i i e 4
13 00106-G6 SCREW, #12-24 X 3/4LG. .. ... ittt ee e, 4
14 27308-G01 RETAINER,SEATPROP ....... . it i e 1
15 00661-G6 BOLT, 174 =20 X3/4LG. ... .ot 2
16 00664-G7 WASHER, LOCK 1/4 —20 .. ... .. . . e 2
17 11782-G2 NUT, TEE, 1/4 =20 . . . ..o e et 2
18 27546-G03 SEAT BACK ASSEMBLY, TAN
(INCLUDES ITEMS 20,22 —33) . ... .ot e e 1
19 27546-G02 SEAT BACK ASSEMBLY, BLACK
(INCLUDESITEMS 21 - 33) . . ... ..ot c e e 1
20 27545-G03 COVER,BACKREST, TAN . ... ... ... . . i 1
21 27545-G02 COVER, BACKREST,BLACK ...... ... ... .. 1
22 | 18868-G3 COVER, SEATBACK,BLACK . ............... U 1
23
24 16705-G1 BOLT, 1/4-20X1LG. .. .. ... i 4
25 00793-G2 WASHER, 1/4 ... e 4
26 00664-G7 WASHER, LOCK 1/4 =20 ... ... ... i, 4
27 11782-G2 NUT, TEE, 1/4 =20 .. ... ottt ie e 4
28
29 * PLYWOOD, SEATBACK .. ... . it 1
30 * STAPLE, FLAT ... e e 95
31 25433-G4 FOAM (RECTANGULAR) .. ... .. i 1
06/10/93 EZGOLEUTE Pg. Y-4

EEELCEH




SEATING TUFF 1 (MANUAL TILT BED) GASOLINE POWERED TRUCK
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
32 * PLASTIC,HEATSHRINK .. ... ... ... . . -
33 * LABEL, WARNING — PROTECTIVEBAG .................... 1
34 27380-G01 SEAT BOTTOM ASSEMBLY,TAN
(INCLUDESITEMS 36 -43,45—-52) ... ... ..o,
35 27380-G02 SEAT BOTTOM ASSEMBLY, BLACK
(INCLUDESITEMS 36—-42,44-52) . ..............c.0iurniuin.. 1
36 00661-G8 BOLT,1/4-20 X 1LG. ... ... 8
37 00793-G2 WASHER, 1/4 .. . 8
38 00664-G7 WASHER,LOCK 1/4-20 ... ... ... ... ... 8
39 11782-G2 NUT, TEE, 1/4 ... e 8
40 * PLYWOOD, SEATBOTTOM ... ... ... . i 1
41 25432-G2 FOAM, SEATBOTTOM . ... ... i 1
42
43 18146-G4 COVER, SEATBOTTOM, TAN .. ... ... . .. .. 1
44 18146-G3 COVER, SEATBOTTOM,BLACK ........ .. ... .. .. 1
45 * STAPLE, FLAT .. 110
46 12727-G10 GASKET, SEAT . ... e 1
47 * STAPLE, FLAT ... e e 61
48 17113-G1 TRIM, VINYL . e 1
49 * STAPLE, FLAT . .. e 24
50 * PLASTIC,HEATSHRINK . .. ... ... . i -
51 * TAG, NOTICE (SAFETY) ...ttt 1
52 * LABEL, WARNING - PROTECTIVEBAG .................... 1
53 18250-G1 BRACKET,SEATHINGE ....... ... .. . ... 2
54 00661-G6 BOLT, 1/4—20 X 3/4LG. ... ... .. 4
55 11782-G2 NUT, TEE, 174 —20 . . .. ..o e e e 4
Pg. Y-5 EZGOLEUTE 06/10/93

[ 1] ITIG]1]



SEATING 804 TUFF1 (MANUAL TILT BED) : GASOLINE POWERED TRUCK

06/10/93 EZGOMEI Pg. Y-6



SOLID STATE SPEED CONTROL — EARLY PRODUCTION

ELECTRIC POWERED

TRUCK
1 - INCLUDES ITEMS 2 - 25
27 — INCLUDES ITEMS 28 — 30
58 — INCLUDES ITEMS 59 — 74
Vi
/
27 /
BELLCRANK j @;‘)
P ’/ \\
* / 42 ACCELERATOR-x,
/ LINKAGE >
I'd
Pg. Z-1 EZGOLEWTT 06/10/93

[ | | ITIEN]



SOLID STATE SPEED CONTROL — EARLY PRODUCTION

ELECTRIC POWERED

TRUCK

SILVER LINE ON DIODE MUST BE ORIENTED AS SHOWN

06/10/93

EZGOLEE

Pg. Z-2



SOLID STATE SPEED CONTROL — EARLY PRODUCTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

ELECTRIC POWERED

TRUCK

3 WHEEL
4 WHEEL

ITEM| PART NO.

2 3 4 5 DESCRIPTION

1 | 25389-G2 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES
ITEMS 2—25) ... 1 11
2 | 22717-G1 CONTROLLER . ...ttt e 11
3 | 00414-G5 BOLT, 1/4—20X5/8LG. ... .covit i, 3 ]3
4 | 00660-G7 WASHER, STAINLESS STEEL, 1/4 . ... ...t 4 | 4
5 | 11027-G2 NUT,LOCK, 1/4 =20 .. ... ..., 4 |4
6 | 23793-G3 WIRE (SOL = BL4) ..ttt e e 1 |1
7 | 23793-Ga WIRE (M =C) ..ttt e e 1|1
8 | 23793-G1 WIRE (SOL =B4) .ottt e 1 1
9 | 24021-G1 WIRE (BLACK) ..ottt e e 1|1
10 | 25949-G1 VARISTOR, MOV ... ...t 1|1
11 | 00414-G6 BOLT, 1/4=20X3/4LG. .. .ot 1 ]
12 | 00270-GS5 BOLT,5/16 =18 X5/8LG. .. ....oiiit i 4 |4
13 | 11027-G1 NUT,LOCK,5/16-18 ........... [ 4 | 4
14 | 11845-G5 CLIP,CABLE, INSULATED . ..........ooiuieiiaai... 1]
15 | 20468-G1 SOLENOID, HEAVY DUTY .. ...t 1 11
16 | 30353-G1 DIODE, 3.0 AMPS . .. ... ittt 1 11
17 | 21764-G1 RESISTOR ...\ttt 2 |2
18 | 00526-G4 NUT, #10 =82 .. 2 |2
19 | 00565-G5 WASHER, #10 . ... .. 2 |2
20 | 00565-G8 WASHER, 5/16 . ..ottt 2 |2
21 | 00544-G4 NUT, 516 =24 ... 2 |2
22 | 25378-G01 BRACKET ... i e 1|1
23 ‘
24 | 11027-G2 NUT,LOCK, 1/4 =20 . ...ttt 2 |2
25 | 00414-G4 SCREW, 1/4 =20 X1/2LG. .. ..\ttt e 2
26
27 | 22587-G8 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 28 -30) ........ 1] 1
28 | 24465-G1 SOCKET . .ottt 2 |2
29 | 00526-G4 NUT, #1082 ... 2 |2
30 | 23722-G1 ROD, CONTROL ...\ttt 1 |1
31
32
33 | 00661-G8 | BOLT, 1/4 =20 X 1LG. ...ttt e e 4 |4
Pg. Z-3 EZGOLEUTE 06/10/93

{ 1§ JTIE]



SOLID STATE SPEED CONTROL — EARLY PRODUCTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial humber of the product.
* Indicates a component that is not available as an individual part.

ELECTRIC POWERED

TRUCK

3 WHEEL
4 WHEEL

ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTy
34 | 00559-G7 | WASHER, 1/4 ... ... .. . .. o i 4 |4
35 | 00565-G7 | WASHER, LOCK, 1/4 ... ... .ooooee i 4
36 | 00532-G1 | NUT, 1/4=20 ...... ... oot 4 |4
37
38 25331-G1 PIVOT ARM .. e, 1 1
39 | 00526-G4 | NUT, #1032 ...ttt 2 |2
40 | 00565-G5 | WASHER,LOCK, #10 ... ... .oooun i 2 |2
41 | 24479-G1 | BALL, BALLJOINT .. ..ot 2 |2
42 11098-G9 NUT,LOCK, 5/16 =24 . .. . ... i 1 1
43 | 15944-G3 | BALL,BALLJOINT .. ... .ot 1|1
44 10387-G3 PIN, COTTER . ... .. s, 1 1
45 | 00559-G8 | WASHER,5/16 .. ... ....oooeet e 1 {1
46 | 24621-G1 | WASHER, NYLON ... ...\t 2 |2
47 | 25328-G1 | ROD, PIVOT ....\oiit et 1|1
48 14390-G1 NUT,LOCK, 3/8 =24 . . .. i i 1 1
49
50
51
52 | 00150-G4 | SCREW, #10 =24 X 1/2LG. ...''''uveee e 3 |3
53 | 00565-G5 | WASHER, LOCK, #10 . ... ... oo 3 |3
54 | 00559-G5 | WASHER, #10 ... .. ... ..ooiiet i 3 |3
55 | 00526-G3 | NUT,#10=24 ... ... ... .. oot 3 |3
56
57 ‘

58 | 25458-G1 | POTENTIOMETER ASSEMBLY (INCLUDES ITEMS59-74) ........... e
59 | 25460-G1 POTENTIOMETER ... ..o 1|1
60 | 23275-Gt SUPPORT, MICRO SWITCH ... ...t 1|1
61 | 00526-G1 NUT, #8 =82 . ..o e 1|1
62 | 00567-G4 WASHER, LOCK, #8 . . ... .. o\ttt et et 1 |1
63 | 00559-G4 WASHER, #8 .. ..t 6 |6
64 | 00955-G1 STANDOFF . ..ot 1 {1
65 | 00565-G3 WASHER, LOCK, #6 . . . ..o oo ettt 2 |2
66 | 00525-G5 NUT, #6 =82 . ..o e et e e 2 |2
67 | 00138-G8 SCREW, #6 =32 X 1LG. ...\ e e 2 |2
06/10/93 EZGOIEIT Pg. Z-4

| 11 ITIEN]



SOLID STATE SPEED CONTROL — EARLY PRODUCTION  ELECTRIC PovTvs-ﬁgg
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a |l o
When ordering parts, please specify the model and serial number of the product. E ﬁ
* Indicates a component that is not available as an individual part. : f_
ITEM| PARTNO. 2 3 4 5 DESCRIPTION QTY
68 10606—-G5 MICROSWITCH ... .. 1 1
69 00567-G3 WASHER,LOCK, #6 . . ... .o e 2 |2
70 13514-G1 SCREW,BRASS, #6~-32 X 7/32LG. . ........co .. 2 2
71 14628—-G1 TAB, FASTON . .. o 1 1
72 23975-G1 WIRE . 1 1
73 24019-G2 WIRE . .. 1 1
74 17064-G1 TERMINAL,PUSHON ... ... ... i 3 |3
75 17618-G1 CLAMP,NYLON ... e 1 1
76
77
78 23723-G2 COVER .. ., 1 1
79 16469-G1 WASHER, FENDER . ... ... 1 1
80 14419-G1 NUT,WING ... 1 1
Pg. Z-5 EZGOLEUT 06/10/93

HRNEE



SOLID STATE SPEED CONTROL — EARLY PRODUCTION -ELECTRIC POV_I\_IEB(E:E

06/10/93 EZG0LIEuN] Pg. Z-6



SOLID STATE SPEED CONTROL ELECTRIC POWERED TRUCK

1 - INCLUDES ITEMS 2 - 77
11 - INCLUDES ITEMS 12 - 30
39 - INCLUDES ITEMS 40 - 52
54 - INCLUDES ITEMS 55 - 57

Pg. Z-7 EZGOELT 06/10/93



SOLID STATE SPEED CONTROL ELECTRIC POWERED TRUCK

SILVER LINE ON DIODE MUST BE
ORIENTED AS SHOWN

06/10/93 EZGOLEWT Pg. Z-8



SOLID STATE SPEED CONTROL ELECTRIC POWERED TRUCK
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a |l a
When ordering parts, please specify the model and serial number of the product. ﬁ E
* Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 27659-G01 | SOLID STATE SPEED CONTROL ASSY, LDI
(INCLUDES ITEMS 2= 77) ..\ttt e 1 |1
2 17618-G1 WIRE TIE ... 1 1
3 25378-G01 BRACKET, ELECTRONICSPEEDCONTROL ................... 1 1
4 00414-G5 SCREW, 1/4 20 X5/8LG. . ... 3 |3
5
6 00660-G7 WASHER, STAINLESS STEEL,1/4 .. ... ... ... 4 4
7 11027-G2 NUT,LOCK, 1/4 20 ... . i 6 6
8 00414-G6 SCREW, 1/4—20 X 3/4LG. ... ...t 1 1
g 11845-G5 CLIP, CABLE, INSULATED ............ .. 1 1
10
11 25399-G3 POTENTIOMETER ASSY (INCLUDES ITEMS 12-32) ............ 1 1
12 25398-G1 POTENTIOMETER . .. .. ... e, 1 1
13 10606-G5 MICROSWITCH . . ... . . 1 1
14 26937-G01 MICRO SWITCH, POTENTIOMETERBRACKET .............. 1 1
15 25977-G19 WIRE ASSY ... 1 1
16 00559-G4 WASHER, #8 ... ... . 2 2
17 14628-G1 TAB, FASTON ... 1 1
18 24019-G2 WIRE ASSY . .. 1 1
19 00138-G8 SCREW, #6-32 . ... ... 2 12
20 00565-G3 WASHER,LOCK, #6 ........ ... .. ., 2 2
21
22
23 00525-G5 NUT, #6~-32 ... 2 |2
24 24479—G1 BALL .., 1 1
25 00565-G5 WASHER, #10 .. ... . 1 1
26 00526-G4 NUT, #1082 ... . 1 1
27
28 17064 — G1 TERMINAL, PUSHON . ... .. .. ... . . . ., 4
29 00567-G3 WASHER,LOCK, #6 ....... ..., 2 |2
30 * SCREW . 2 2
31
32 00372-G3 SCREW,#8 -32X3/8LG. ... 2
33 00150-G4 SCREW,#10-24X1/2LG. . . ... . i 3
Pg. Z-9 EZGOLIENTN 06/10/93

[ 1 [ ITIEJ1]



SOLID STATE SPEED CONTROL ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E g

* Indicates a component that is not available as an individual part. : 3

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

34 00559-G5 WASHER, #10 ... . 3 |3
35 00565-G5 WASHER,LOCK, #10 . . .. ... i 3 |3
36
37 00526-G3 NUT, #10 =24 . .. 3 |3
38 14390-G1 NUT,LOCK, 3/8 =24 .. ... .. . i, 1 1
39 25332-G1 PIVOT ARM ASSY (INCLUDES ITEMS40-52) .................. 1 1
40 25331-G1 ARM, PIVOT .. 1 1
41
42
43 15944-G3 BALL,BALLJOINT . ... .. 1 1
44 11098-G9 NUT,LOCK,5/16-24 . ... ... .. . . 1 1
45 24479-G1 BALL ., 1 1
46 00565-G5 WASHER, #10 .. ... . 1 1
47 00526-G4 NUT, #10-82 ... i 1 1
48 24621-G1 WASHER,NYLON .. ... .. 2 2
49 25328-G1 ROD, PIVOT ..o 1 1
50
51
52 12064-G1 PUSHNUT ... 1 1
53
54 22587-G8 ADJUSTING ROD ASSY (INCLUDESITEMS55-57) ............. 1 1
55 24465-G1 SOCKET .o 2 |12
56 00526-G4 NUT, #10=82 ... 2 |2
57 23722-G1 ROD,CONTROL ... .o i 1 1
58
59 27855-G01 SOLENOID, 36V . ... 1
60 00414-G4 SCREW, 1/4—-20 X 1/2LG. ... . i 2 2
61 30353-G1 DIODE, 3 AMPS .. ... 1
62
63 24021-G1 WIRE ASSY . .. 1 1
64 * WASHER,LOCK, #10 . ....... ... .. ... ... ...... e 2 |2
65 * NUT, #1082 . . 2 2
66 21764-G1 RESISTOR ASSY ..o i 1 1
67

06/10/93 EZGOLEAT Pg. Z-10

[ 1 [ ITIE]1]



SOLID STATE SPEED CONTROL

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
68 23793-G3 WIRE ASSY ... 1
69 23793-G1 WIRE ASSY . .. 1 1
70 * WASHER, LOCK,5/16 . ... ... i, 2 |2
71 * NUT,5/16 =24 ... 2 2
72 23793-G4 WIRE ASSY ... 1 1
73 11027-G1 NUT,LOCK, 5/16 =18 ... .. e 4 4
74
75 00270-G5 SCREW, 5/8 . ..o 4 4
76 25949-G01 VARISTOR, MOV . .. i 1 1
77 14628-G1 TAB, FASTON . ... 1 1
78 23723-G2 COVER,ESC . ... s 1 1
79
80
81 16469-G1 WASHER,FENDER . ... ... 1 1
82 14419-G1 WINGNUT .. 1 1
83
84 00661-G5 SCREW, STAINLESS STEEL, 1/4~20 X5/8LG. .................... 4 | 4
85 00565-G7 WASHER, LOCK, 1/4 .. ... 4 | 4
86
87 00559-G7 WASHER, 174 .. .. 4 | 4
88 00532-G1 NUT, 174 =20 .. e 4 | 4
Pg. Z-11 EZGOLEIT 06/10/93

HRREED



SOLID STATE SPEED CONTROL ELECTRIC POWERED TRUCK

06/10/93 EZGOEENE] Pg. Z-12



STARTER/GENERATOR GASOLINE POWERED TRUCK

1 — INCLUDES ITEMS 2 - 43

2 - INCLUDES ITEMS 3-5

9 - INCLUDES ITEMS 10 -13
17 — INCLUDES ITEMS 18 - 23
25 - INCLUDES ITEMS 26 — 28
32 — INCLUDES ITEMS 33 - 37
40 — INCLUDES ITEMS 41, 42

Pg. AA-1 EZGOLEU 06/10/93



STARTER/GENERATOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. §
* Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. 2 3 4 5 DESCRIPTION QTy
1 25533-G3 STARTER/GENERATOR ASSEMBLY (INCLUDES ITEMS2-43) ....... 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3-5) .............. 1
3 26871-G01 BALLBEARING,REAR . ... ... ... . 1
4 26872-G01 BALLBEARING,FRONT ....... ... ... ... ... 1
5 26873-G01 HOLDER,BEARING . ......... .. i 1
6
7
8 26875-G01 COIL FIELD . ... e e e 1
9 26876-G01 “F” INSULATING BRUSH ASSEMBLY (INCLUDES ITEMS 10 - 13) .. 2
10 * NUT 2
11 * WASHER,LOCK ... .. . . . i 2
12 * WASHER ... 2
13 * INSULATOR ... e e e 1
14 26877-G01 SCREW,POLECORESET ...t 4
15 26878-G01 COVER, FRONT . ... e 1
16 26879-G01 COVER,REAR .. ... 1
17 26880-G01 TERMINAL, “A”, ASSEMBLY (INCLUDES ITEMS 18 -23) .......... 2
18 * TERMINAL ... e 2
19 * INSULATOR . ..., 2
20 * INSULATOR ... e e 2
21 * WASHER . .. 4
22 * WASHER, LOCK ... . e 4
23 * NUT 4
24
25 26881-G01 HOLDER, BRUSH, ASSEMBLY (INCLUDES ITEMS26-28) ........ 1
26 26658-G01 BRUSH .. .. 4
27 26882-G01 SPRING,BRUSH . ... ... ... . i 4
28 26883-G01 CONNECTOR,BRUSH ....... ... . . 2
29
30 26884-G01 KEY o 1
31 26885-G01 PULLEY 1
32 26886-G01 PULLEY ASSEMBLY (INCLUDES ITEMS33-37) ................ 1
33 * NUT 1
06/10/93 EZGOLEWE Pg. AA-2

[ 1 [ {TIGi1]



STARTER/GENERATOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. S
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
34 * WASHER,LOCK ... e 1
35 * SCREW . 3
36 * SCREW . 4
37 * SCREW 2
38 26887-G01 COVER,BRUSH, 1 ... ... i, 3
39 26888-G01 COVER,BRUSH, 2 .. . ... i 1
40 26889-G01 BOLT (INCLUDESITEMS 41,42) ... ... ... ... 2
41 * WASHER ... . 2
42 * WASHER,LOCK . ... . i 2
43 16896—-G01 COVER, TERMINAL . . ... ... .. e, 4
Pg. AA-3 EZGOLEWE .06/10/93

[ 11 ITlc]1]



STARTER/GENERATOR GASOLINE POWERED TRUCK

06/10/93 [ =4 c = | TEXTRON) Pg. AA-4



ELECTRIC/GASOLINE POWERED TRUCK

STEERING

D
ﬁ\@@ 9 g
82

6¢

— WV1L3A 1FIHM DONIHIILS —

EZGOLEWE 06/10/93
HE NN

Pg. BB~1



STEERING

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. R 4
When ordering parts, please specify the model and serial number of the product. E E
* Indicates a component that is not available as an individual part. : i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1
2
3
4
5 27102-G01 HOLDER, SCORECARD . . ... .. . it 1 1
6 18464—-G1 SCREW, #8 X 7/8LG. ..... e 2 2
7
8
9 23225-G1 EXTENSION, HUB,COVER .. ... .. i 1 1
10
11 23172-G1 WHEEL, STEERING . ... ... . it 1 1
12 14390-G2 NUT,LOCK, 5/8 — 18 . . . ot e e i 1 1
13 19152-G1 STEERING UNIT ASSEMBLY (INCLUDES ITEMS 15-57) ............ 1 1
14
15 17163-G1 STEERING, SHAFT ASSEMBLY (INCLUDES ITEMS 16-20) ....... 1 1.
16 * SHAFT,STEERING ...... ... it 1 1
17 * PIN, DOWEL, 1/4 . .. ... e 2 2
18 ¥ COUPLING . ... e 1 1
19 * WASHER, THRUST . ... ... . 1 1
20 * PINION,STEERING ....... ... i 1 1
21 19153-G1 STEERING COLUMN UNIT ... . i 1 1
22
23 * GREASEFITTING ... . e i, 1 1
24 | 00444-G8 SCREW, 516 =24 X1 LG .o oovveeenreennnnn.. U 4
25 00565-G8 WASHER, LOCK, 5/16 . .. ... i 4 4
26
27 17140-G1 SLEEVE . ... 1 1
28 17161-G1 BUSHING . ... .. 1 1
29 16772-G1 SEAL . .. e 1 1
30
31
32 51294-G1 WASHER, WAVE TYPE,SPRING ......... .. ... . ... . ... 2 2
33
06/10/93 EZGOLEAE Pg. BB-2

[ 111 I7]1]



STEERING

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. L |-
When ordering parts, please specify the model and serial number of the product. § E
* Indicates a component that is not available as an individual part. : f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 23279-G1 GEAR,REDUCTION . . ... i 1
35 13059-G2 WASHER, THRUST ... ... i e, 1 1
36
37 19154-G1 GASKET,HOUSING . ...... ... i, 1 1
38 17618-G1 CLAMP,NYLON . ... 1 1
39
40
4
42
43 13097-G1 HOUSING ASSEMBLY (INCLUDESITEM 44) . ................... 1 1
44 13570-G2 COVER,RACK . ... 1 1
45 15407-G1 RACK AND ROD ASSEMBLY (INCLUDES ITEMS 48-57) ......... 1 1
46
47
48 18456-G1 GREASEFITTING,90DEGREE ............. ... ... ...... 1 1
49 50641-G1 RUBBERBOOT, TIERODEND ........................... 1 1
50
51
52
53 17617-G1 BELLOWS ... e 1 1
54
55 11391-G5 CLAMP,HOSE .. ... .. 1 1
56
57 00532-G8 NUT,SLOTTED, 716 —20 .........ooii i 1 1
58 10387-G2 COTTERPIN, 318 X1 LG, ... e e e 1 1
59
60 00276-G6 BOLT,5/16—24 X 3/4LG. ... .. it 3 3
61 00565-G8 WASHER, LOCK, 5/16 .. ... e 3 |3
Pg. BB-3 EZGDOLEWUTE 06/10/93

HNEN



STEERING ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZGOIENE Pg. BB-4



ELECTRIC/GASOLINE POWERED TRUCK

TRUCKBED

¥1 ANV €} SIW31l S3ANTONI 21
e¥-€ SW3Lll S3ANTONI }

EZGOIEUT 06/10/93
NEERL

Pg. CC-1



TRUCKBED ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZGOMIEEE] Pg. CC-2



TRUCKBED ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g E
* Indicates a component that is not available as an individual part. : E
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 18218-G5 TRUCKBED ASSEMBLY (INCLUDESITEMS3-43) ................. 1 1

2
3 18205-G3 FLATBED ... ... 1 1
4 18198-G1 PANEL, SIDE (PASSENGERSIDE) . .............civiiii.. 1 1
5 18198-G2 PANEL, SIDE (DRIVER'SSIDE) ..., 1 1
6 27370-G03 TAILGATE . .. 1 1
7
8 18484-G3 PANEL, SEAT (PASSENGERSIDE) ................ .. .. ....... 1 1
9 18484-G4 PANEL, SEAT (DRIVER'SSIDE) .......... ... ... ... . ... ..... 1 1
10 18449-G1 SCREW, SELF-TAPPING, #8 ~32 X12LG. ...... ... ... ...... 10 |10
11
12 19776-G1 RESTRAINT,HIPHANDHOLD . ... ... ... 2 2
13
14
15 | 14776-G1 NUT, " 14 =20 ..o TR 4 |4
16 16705-G1 SCREW, 1/4 =20 X1 LG. ... . i, 4 4
17 16705-G3 SCREW, 1714 -20 X3/4LG. ... ... . 4 4
18 00915-G1 WASHER,BONDED SEAL .. ... ... i, 6 6
19 14390-G4 NUT,LOCK, 1/4 =20 ... .. e, 2 2
20
21 16705-G1 SCREW, 1/4-20 X1 LG. ... ... i 12 112
22 00915-G1 WASHER,BONDED SEAL ........... . i 12 |12
23 00559-G7 WASHER, 1/4 . .. e, 12 |12
24 14390-G4 NUT,LOCK, 1/4 =20 ...... ... ... .. . i, 12 |12
25
26 18621-G1 LATCH, TAILGATE .. .. e 2 2
27 16705-G3 SCREW, 1/4 =20 X 3/4LG. . ... i, 2 2
28 00915-G1 WASHER,BONDED SEAL ........... ... i, 2 2
29 14390-G4 NUT,LOCK, 1/4 =20 . . ... e e i 2 2
30
31 18470-G3 BRACKET, TAILGATE (PASSENGERSIDE) . .................... 1 1
32 18470-G4 BRACKET, TAILGATE (DRIVER'SSIDE) ....................... 1 1
33 14465-G1 STRIP, SUPPRESSOR . ... .. e 3 3
34 16705-G2 SCREW. 1/4-20 X5/8LG. . ... ... 2 2
Pg. CC-3 EZGOLIEWE 06/10/93

| 1P ITh



TRUCKBED

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

8 WHEEL
4 WHEEL

ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTY
35 | 00915-G1 WASHER,BONDED SEAL ... .....iiiiii i 4
36 | 14390-G4 NUT,LOCK, 1/4 =20 .. ... ..t 2 {2
37
38 | 16705-G9 SCREW, 1/4—20 X1 1/4LG. . ...t 2 |2
39 | 18478-Gt BUSHING, TAILGATE . ...ttt 2 |2
40 | 00559-G7 WASHER, 1/4 .. .. e 2 |2
41 14390-G4 NUT,LOCK, 1/4 =20 . ... ittt e 2 |2
42
43 | 27130-GO1 LABEL, WARNING ........ ...t 2 |2
44
45
46 | 18159-G1 BRACKET,BED PIVOT .. ...\ttt 2 |2
47 | 13437-G4 | SCREW, 3/8—16X1LG. ... ..ottt i 4 |4
48 | 11027-G5 | NUT,LOCK, 3/8 =16 ..o\ttt e ettt e 4 | 4
49 | 00665-G7 | SCREW,3/8—16X11/4LG. ... ..ot 2 |2
50 | 00653—G1 | WASHER, 3/8 ..ottt 4 | 4
51 18220-G1 BUSHING, PIVOT ...t e e e 2 |2
52 | 00891-G5 | NUT,LOCK, 3/8 =16 .. ... .vo it 2 |2
53 | 13437-G4 | SCREW,LOCK,5M6—-18X1LG. ........ooiiuiiniiinnninnnnn. 2 |2
54 | 18315-Git FASTENER, LOCKING, 5/16 ... ...\ttt i 2 |2
55 | 11840-G1 NUT, 5/16 =18 ..o it e 2 |2
56 | 14382-G1 | STRIP,NOISE SUPPRESSOR .. .......oiirtiiiiaeaaeenn. 4 |4
57
58 .
59 | 19567-G1 DECAL, XT=300 . ...ttt e - |1
60 | 19565-G1 DECAL, XT=500 ...\ttt ittt e e e 1] -
61 19824-G2 | DECAL, XI=300 ...\ttt _
62 | 19828-G2 | DECAL, XI-500 .. ...\ttt ittt e e 1 |-
63 | 19818-G1 DECAL, E-Z-GO(WHITE) .. ...\ttt 1 |1
64 | 26516-G01 | DECAL, E-Z-GO4-CYCLEGX| .......c.oiiiiiiinan .. - |1
65 | 26518-G01 | DECAL,E-Z-GO 4-CYCLEGXT ... ..ottt - |1
66 | 19818-G2 | DECAL,E-Z-GO (BLACK) .. ...\t e 1|1
06/10/93 EZGOLEUTE Pg. CC-4

BERNEE



TRUCKBED TUFF 1 (MANUAL TILT BED) GASOLINE POWERED TRUCK

1 - INCLUDES ITEMS 2 - 24

Pg. CC-5 06/10/93

1 | ITIG]1}



TRUCKBED TUFF 1 (MANUAL TILT BED)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.-LISTING.

GASOLINE POWERED TRUCK

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. f_
ITEM|] PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 27352-G01 | TRUCKBED ASSEMBLY (INCLUDESITEMS2~24) ................. 1

2 27548-G01 TRUCKBED . ... . 1
3 27274~-G01 SIDE PANEL, PASSENGERSIDE .. ................cccuuii... 1

4 27274-G02 SIDE PANEL,DRIVER'SSIDE . ... ... ... .., 1

5 16705-G3 SCREW, 1/4-20 X3/4LG. . ... ... i, 14

6 00915-G1 WASHER,BONDED SEAL, 1/4 . ... ... .. .. .., 20

7 00559-G7 WASHER, 1/4 . . 6

8 14390-G4 NUT,LOCK, 1/4 =20 . ... .. i 14
9 27277-G01 TAILGATE BRACKET, PASSENGERSIDE ...................... 1
10 27277-G02 TAILGATE BRACKET,DRIVER'SSIDE ......................... 1
11 00996-G03 SCREW, 1/4-20 X3/4LG. ... ... . 6
12 | 00559-G7 WASHER, 18 ...\ oot 2
13 14390-G4 NUT,LOCK, 1/4 =20 ... ... i 6
14 27266-G01 TAILGATE .. . 1
15 27556-G01 INSERT, TUBE . ... ... el 2
16 16705-G9 SCREW,1/4-20 X1 1/8LG. ... ... . i 2
17 18478-G1 BUSHING . ... . 2
18 00559-G7 WASHER, 1/4 .. 2
19 14390-G4 NUT,LOCK, 1/4 =20 ... . i 2
20 27402-G01 TAILGATE LATCH ASSEMBLY (INCLUDESITEM21) ............. 2
21 25233-G1 PIN,COTTER ... .. i e 1
22 16705-G3 SCREW, 1/4—20 X3/4LG. ... ... i, 2
23 00559-G7 WASHER, 1/4 ... 2
24 14390-G4 NUT,LOCK, 1/4 =20 ... .. o i 2
25 00544-G3 NUT, /16 =18 .. 2
26 70113-G01 | BUMPER,RUBBER . ...... ... et 2
27 00665-G3 SCREW,3/8-16X21/2LG. ... ... oot 2
28 00653-G1 WASHER, 3/8 ... . 4
29 27539-G01 | BUSHING, PIVOT . ... . et 2
30 00891-G1 NUT,LOCK, 3/8 =16 . .. oo 2
31 27401-G01 | DECAL, TAILGATE TUFF 1 ... . e 1
32 27425-G01 | LABEL,BEDLOADINGWARNING . ......... ... 1
33 27421-G01 | LABEL, TILTBEDWARNING . ....... ... ... ., 1
34 27345-G01 | BRACKET,BEDLOCK .. ... ... i 1

06/10/93 EZGOLEWITE] Pg. CC-6

|1 11Tl



TRUCKBED TUFF 1 (MANUAL TILT BED) GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTy
35 21164-G1 CAP,LEVER . ... 1
36 23578-G1 SPRING, COMPRESSION . ........ ..., 1
37 27389-G01 | SPACER,BED LOCK .. ... i 2
38 00551-G1 NUT,LOCK, 1/2 =13 . .o e 2
39 00560-G4 WASHER, 172 .. 4
40 19818-G1 DECAL, ,E-Z-GO,WHITE .......... ... .. 2
Pg. CC-7 EZGOLEITE 06/10/93

[ 1 [ ITE]1 ]



TRUCKBED TUFF 1 (MANUAL TILT BED) GASOLINE POWERED TRUCK

06/10/93 EZG0OLEWTE Pg. CC-8



GASOLINE POWERED TRUCK

(BOLT DOWN)

TRUCKBED

aIaxuondL

€2 - ¢ SIN3LI S3ANTONI - L

EZGOLENE 06/10/93
[T TG

Pg. CC-9



TRUCKBED (BOLT DOWN)

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 27683—-G01 | TRUCKBED ASSEMBLY (INCLUDESITEMS2~23) .................
2 27678-G01 PANEL, SIDE (PASSENGERSIDE) . ..........coiiiinn.. 1
3 27678-G02 PANEL, SIDE (DRIVER’'SSIDE) ...............ccoouiunnno. .. 1
4 16705-G3 SCREW, 17420 X3/4LG. ........ i 18
5 00915-G1 WASHER,BONDED, 1/4 ... ... .. . i 14
6 00559-G7 WASHER, 174 . . 18
7 14390-G4 NUT,LOCK, 1/4-20 . ... ... . i, 18
8 27667-G01 TRUCKBED . ... e
9 27556-G01 INSERT, TUBE . ... i e,
10 27684-G01 INSERT, TUBE . ... ... i 2
1
12 27661-G01 TAILGATE . .. 1
13 27544-G01 CHAIN . . 2
14 00106-G6 SCREW, 12-24 X3/4LG. ... ... i, 2
15 00915-G1 WASHER, BONDED, 1/4 ... .. ... i, 2
16 27593-G01 LINK, CONNECT ... . i i 2
17 27675-G01 PIN,BEDLOCK (DRIVER'SSIDE) ........ ..o, 1
18 27675-G02 PIN, BED LOCK(PASSENGERSIDE) ......... ... ..o ... 1
19
20 27666—-G01 HINGE . ... 2
21 16705-G3 SCREW, 1/4-20 X3/4LG. .. ... . 4
22 00559-G7 WASHER, 1/4 . . 4
23 14390-G4 NUT,LOCK, 1/4-20 . ... .. i, 4
24
25 27539-G01 | BUSHING, PIVOT ... . e, 2
26 00665—-G3 SCREW, 3/8-16 X2 1/2LG. .. ...t 2
27 00891-G1 NUT,LOCK 3/8—16 . ...ttt e e 2
28 00653-G1 WASHER, 3/8 ... 4
29 70113-G01 | BUMPER,RUBBER .......... . i 2
30 00544-G3 NUT, JAMS/16—18 ... e 2
31
32 27687-G01 | BRACKET, LOCKDOWN ... ... .. et
33 00438-G4 SCREW,5M6-18 X11/2LG. ... ...,
34 00571-G2 WASHER, 5/16 ...
06/10/93 EZGOLIEAE Pg. CC-10

HEEEE




TRUCKBED (BOLT DOWN) ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. B
When ordering parts, please specify the model and serial number of the product. ;.
* Indicates a component that is not available as an individual part. E
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 00565-G8 WASHER, LOCK, 5/16 .. ... . e,
36 00438-G6 SCREW, 5/16-18 X3/4LG. ... ..ot i
37
38
39
40
41
42
43
44
45 27744-G01 DECAL, TAILGATE TUFFE 1 . ... .. e, 1
46 19818-G1 DECAL, E-Z-GO(WHITE) ..........iiiii i, 2
47 27425-G01 | LABEL,BEDLOADWARNING . ..... ... ... ..
Pg. CC-11 EZGOIEUT 06/10/93

HREENE0



TRUCKBED (BOLT DOWN) . : GASOLINE POWERED TRUCK

06/10/93 EZGOLEIE Pg. CC-12



TRUCKBED (ELECTRIC DUMP) GASOLINE POWERED TRUCK

1 - INCLUDES ITEMS 2 - 23

Pg. CC-13 (=2 c{a ] TEXTRON 06/10/93



GASOLINE POWERED TRUCK

TRUCKBED (ELECTRIC DUMP)

SS3INYVH
JOYHLINOO Ol
(]

JNVHS 40 1HVYd — "
(2e WaLl)

Y

:m “ a3gMond.L

40 AVYMV1ND

HO1VNLOV
JlH10313 01

dVdM 1v3S

13XOvdg
dANd 13nd

Pg. CC-14

EZGOLENT

06/10/93

[ 11 1 17}1]



TRUCKBED (ELECTRIC DUMP)

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. §
* Indicates a component that is not available as an individual part. f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 27683-G01 | TRUCKBED ASSEMBLY (INCLUDES ITEMS2-23) ................. 1
2 27678-G01 PANEL, SIDE (PASSENGERSIDE) . ...............cco i ... 1
3 27678-G02 PANEL, SIDE (DRIVER'SSIDE) ......... ...t . 1

4 16705-G3 SCREW, 174 —20 X3/4LG. ... ..., 18
5 00915-G1 WASHER, BONDED, 174 . ... ... . . .. 14
6 00559-G7 WASHER, 1/4 .. 18
7 14390-G4 NUT,LOCK, 1/4 =20 ... ..o 18
8 27667-G01 TRUCKBED ....... . i,
9 27556-G01 INSERT, TUBE ... ... ... i,
10 27684-G01 INSERT, TUBE ... ... .o i,
11
12 27661-G01 TAILGATE . ..o 1
13 27544-G01 CHAIN . 2
14 00106-G6 SCREW, 12-24X3/4LG. .. ... 2
15 00915-G1 WASHER,BONDED, 174 .. ... .. .. . i, 2
16 27593-G01 LINK,CONNECT ... ... 2
17 27675-G01 PIN, BED LOCK (DRIVER'SSIDE) ........... ..., 1
18 27675-G02 PIN, BED LOCK (PASSENGERSIDE) . ... .. 1
19
20 27666-G01 HINGE . ... 2
21 16705-G3 SCREW, 1/4-20 X3/4LG. ... ..., 4
22 00559-G7 WASHER, 1/4 .. 4
23 14390-G4 NUT,LOCK, 1/4 =20 . ... ... .. 4
24
25 27539-G01 | BUSHING, PIVOT ... .. o 2
26 00665-G3 SCREW,3/8-16 X21/2LG. .. ... ..o, 2
27 00891-G1 NUT,LOCK, 3/8 =16 . ... .o e 2
28 00653-G1 WASHER, 3/8 ... . 4
29 70113-G01 | BUMPER,RUBBER ......... ... ..., 2
30 00544-G3 NUT, /16 =18 .. 2
31
32 27612-G01 | ACTUATOR,ELECTRIC . ... ... 1
33 14443-G10 | PIN,CLEVIS .. ...
34 25233-G1 PIN, COTTER ... .. 2
Pg. CC-15 EZGOLENE 06/10/93

[ 1 1] Tl




TRUCKBED (ELECTRIC DUMP) GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. f_
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 14443-G11 PIN, CLEVIS ... 1
36 27613-G01 | SPACER .. ... 2
37 27611-G01 | HARNESS, CONTROL .. ... ... 1
38 25974-G06 | WIRE . ... ... 1
39 27447-G01 | TOGGLEGUARD ....... ... i 1
40 10570-G9 RIVET, 1/8 . . e 2
41 27680-G01 | SWITCH, TOGGLE ...... ... ... . ., 1
42 21320-G2 BREAKER,CIRCUIT ... ... . e, 1
43 00614-G4 SCREW,#8 =18 X 1/2LG. ... .. ..., 2
44
45 27744-G01 | DECAL, TAILGATETUFF 1 .. ... ... i, 1
46 19818-G1 DECAL,E-Z-GO(WHITE) .......... .00, 2
47 27425-G01 | LABEL,BEDLOADWARNING . ......... ...
06/10/93 EZGOLEUTT Pg. CC-16

[ 111 711}



ELECTRIC/GASOLINE POWERED TRUCK

WHEEL BRAKE

P

A

I ¢y

\.\W,V\. F*
Ut
N A

Wvl3a y3aisnrav

370IH3A 4O
HV3y

3TJIH3A 40
LNOHJ

(NMOHS 34IS 8.43AlHQ)
SaMvHE ONILSNrav-413S

EZGOLEIRE 06/10/93
HEEBRLA

Pg. DD-1



WHEEL BRAKE ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g §
* Indicates a component that is not available as an individual part. : z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 27247-G01 BRAKE ASSEMBLY, PASSENGER SIDE
(INCLUDESITEMS 2-8,14—-30) ..., 1 1
2 22518-G1 PLATE,BACKING . ... ... i, 1 1
3 23360-G1 ADJUSTER . ... 1 1
4 23357-G1 ASSEMBLY, LEVER (INCLUDESITEMS5—-8) ................... 1 1
5 * SPRING . ... 1 1
6 * RETAINER . ... . 1 1
7 * WASHER, SHOULDER . ...... .. ... .. . .. 1 1
8 23536-G1 SPRING, TORSION . ... . i, 1 1
9 27247-G02 | BRAKE ASSEMBLY, DRIVER'’S SIDE (INCLUDES ITEMS 10-30) ...... 1 1
10 22519-G1 PLATE,BACKING . ... ... s, 1 1
11 23361-G1 ADJUSTER ... o 1 1
12 23358-G1 ASSEMBLY, LEVER (INCLUDES ITEMS13—-16) .. ............... 1 1
13 | 23537-G1 SPRING, TORSION ............ B 1|1
14 23363-G1 BODY, ADJUSTER . . ... o e s, 1 1
15 23382-G1 WASHER ... 1 1
16 23362-G1 WASHER, THRUST . ... . i, 1 1
17
18 22519-G1 COVER, DUST ... 1 1
19 23356-G1 BLOCK, ANCHOR . ... . it 1 1
20 00565-G1 WASHER, LOCK, 1/4 ... . . i 2 2
21 13632-G1 NUT,BMM .. 2 2
22
23 23359-G1 SPRING, BRAKE, ADJUSTER ................... R 1 1
24 17290-G1 SPRING,BRAKE, ANCHOR . ... ... .. i, 1 1
25 17291-G1 SPRING, SHOE, CLAMP . .. ... . i, 2 2
26 17292-G1 PIN, TENSION .. ... e, 2 2
27
28 27249-G01 BRAKE SHOE SET (INCLUDESITEMS28,30) .................. 1 1
29 27250-G01 SHOE,BRAKE, TRAILING . ........... ... .. 1 1
30 27251-G01 SHOE,BRAKE,LEADING ...... ... . . 1 1
31
32
33 17083-G1 BOLT, 516 —24 X 3/4LG. ... ... i 8 8
06/10/93 EZGOLIEE Pg. DD-2

HEEENEN



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. B -
When ordering parts, please specify the model and setial number of the product. u ﬁ
* Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 15126-G1 NUT,LOCK, 5/16 =24 . .. ..o 8 8
35
36
37 15485-G1 WASHER, 1.161 O.D./.787 I1.D. ... ... 2 2
38 19186-G1 ASSEMBLY, BRAKE DRUM (INCLUDES ITEM 41)
ELECTRICVEHICLES .. ... .. . . 2 2
39
40 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEM 41)
GASOLINEVEHICLE . ... ... . - 2
41 19862-G1 BOLT,LUG, 1/2 =20 ... . e i, 4
42
43 XXXXX-XX | WASHER (SEE SECTION W FOR PART NUMBER AND QUANTITY)
44 XXXXX=XX | NUT, SLOTTED (SEE SECTION W FOR PART NUMBER AND QUANTITY)
45 XXXXX=XX | PIN, COTTER (SEE SECTION W FOR PART NUMBER AND QUANTITY)
Pg. DD-3 EZGOLEITE 06/10/93

HEENEE



WHEEL BRAKE ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZGOLELT Pg. DD-4



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED TRUCK

TREAD

LINKS USA TRAIL TURF-CHIEF

Pg. EE-1 EZGOLEUT 06/10/93



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. B B
When ordering parts, please specify the model and serial humber of the product. ; E
* Indicates a component that is not available as an individual part. : f_
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy
1 27772-G03 | 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, TURF-CHIEF
TURF TRUCK (INCLUDES ITEMS 2,7,8) .......coviii e, AR [AR
2 27772-G07 18 X850 X8 TIRE, TURF-CHIEF ............................. AR | AR
3
4
5 27772-G01 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, LINKS
TURF TRUCK (INCLUDESITEMS 6—-8) ..., AR | AR
6 27772-G05 18 X850 X8TIRE,LINKS . ... ..., AR |AR
7 15169-G1 WHEEL RIM, 1 PIECE 8.50/9.50 X8, STANDARD ................ AR |AR
8 11657-G1 VALVE STEM . ..., AR |AR
9
10
11 27784-G01 18.5 X 5.70 X 8 TIRE AND WHEEL ASSEMBLY, USA TRAIL
INDUSTRIAL TRUCK (INCLUDES ITEMS 12—14) ................... AR |AR
12 27784-G03 18.5 X 5.70 X 8 TIRE AND WHEEL RIM ASSEMBLY, USATRAIL ....|AR |AR
13 26482-G01 WHEEL RIM, 1 PIECE 8.50/9.50 X8, STANDARD ................ AR |AR
14 | 26482-GO1 VALVESTEM ............ccoiiiiin.., B AR |AR
06/10/93 EZGOLEITE Pg. EE-2

L1 ] 1Tl



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED TRUCK

06/10/93 EZGDOLEGT Pg. EE-3



APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS

06/10/93 EZGOEE] Appendix—1



SERVICE ACCESSORIES AND SPECIAL TOOLS B WERED TanaE

SPECIAL TOOLS (GASOLINE VEHICLE) PART NO.
CURRENT INDICATOR ...ttt e e e, 16489-G2
PULLER, DRIVE CLUTCH .. ...ttt e e 19779-G2
PULLER, FLY WHEEL ... ..\ttt et e e e e e e 27111-G01
KIT, SLIDE HAMMER (DRUM/AXLE PULLER) ..ot 15947-G1
KIT, TOOL, METERIC (295 CC ENGINE INCLUDES CLUTCH PULLER) . .......©oo''oeeen .. 14708-G2
MULTIMETER, DIGITAL . .. ..ottt e e e e e e e e e e e e e 27481-G01
CRIMPING TOOL ...\ttt et e e e e e e 27765-GO01
CAMPULLEY TOOL . . .ottt et e e e e e e e 27851-G01
SPECIAL TOOLS (ELECTRIC VEHICLE) PART NO.
CURRENT INDICATOR ...ttt et e e e, 16489-G1
MULTI-METER (OHMMETER) . ... oottt e e e e e e e e 27481-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) « ..o evoe oo 18739-G1
SLIDE HAMMER KIT (DRUM/AXLE PULLER) .. ... oottt e e e 15947-G1
CRIMPING TOOL ...\ttt e e e e e e e e, 27765-G01
PAINT

CONTACT CUSTOMER REPRESENATIVE FOR COLOR SPECIFIFCATIONS AND PART NUMBERS

Appendix—2 EZGOLEWE 06/10/93



EZG0
TEXTRON

E-Z—-GO Division of Textron Inc.
P.O. BOX 388 Augusta, Georgia 30913-2699

Telephone 1-800-241-5855

Copyright 1993

This manual may not be reproduced in whole or
in part without the express written permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator & Hill Brake Linikage
	

	
	
	
	
	
	
	
	B_Battery Charger,Total Charger lll On Board
	

	
	
	
	
	
	B_Battery Charger, Total Charger lll Portable
	

	
	
	
	
	
	C_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	D_Brake Linikage - Early Production
	

	
	
	
	
	
	D_Brake Linikage
	

	
	
	
	
	
	D_Brake Linikage - Early Prodiction Gas
	

	
	
	
	
	
	D_Brake Linikage Gas
	

	
	
	
	
	
	E_Carburetor
	

	
	
	
	F_Clutches
	

	
	G_Cylinder Head & Valve Assembly
	

	
	H_Direction Selector
	

	
	
	
	H_Direction Selector Lever Gas
	

	H_Direction Selector Gas
	

	
	
	J_Electrical System
	

	
	
	
	
	
	
	
	K_Engine & Muffler
	

	
	
	
	L_Engine/Starter Mounting
	

	
	M_Fresh Air Intake
	

	
	N_Front Bumper- 3 Wheel Truck
	

	
	P_Front Fork - 3 Wheel Truck
	

	
	
	
	Q_Front Shield - 4 Wheel Truck
	

	
	R_Front Suspension - 4 wheel Truck
	

	
	
	
	S_Fuel System
	

	
	
	
	T_Horn & Accessory Wiring
	

	
	
	
	
	
	
	
	U_Motor, 2 H.P.
	

	
	V_Power Wiring
	

	
	
	
	W_Rear Axle
	

	
	
	
	X_Rear Suspension
	

	
	
	
	X_Rear Suspension Gas
	

	
	Y_Seating
	

	
	Y_Seating Tuff 1 (Manual Tilt Bed)
	

	
	
	Y_Seating 804 Tuff1 (Manual Tilt Bed)
	

	Z_Solid State Speed Control - Early Production
	

	
	
	
	
	
	Z_Solid State Speed Control
	

	
	
	
	
	
	AA_Starter/Generator
	

	
	
	
	BB_Steering
	

	
	
	
	CC_TruckBed
	

	
	
	
	CC_TruckBed Tuff 1 (Manual Tilt Bed)
	

	
	
	
	CC_TruckBed (Bolt Down)
	

	
	
	
	CC_TruckBed (Electric Dump)
	

	
	
	
	DD_Wheel Brake
	

	
	
	
	EE_Wheels & Tires
	

	
	
	
	
	

